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TEST REPORT CERTIFICATION

Applicant’s Name................. . DZS Inc.

AdAress .....cceeeveeeeiiieeiieeeenn, : 5700 Tennyson Parkway Suite 400 Plano Texas United States
Manufacturer's Name .......... : TDG Technology Co., Ltd

AdAress ......ccoeeeeeeiiiiiiiieeeen... : No.1 Yatai Road, Jiaxing City, Zhejiang Province, P.R.C.

Product Description

Product Name.......cccoeevveninn. . Wi-Fi 6 MESH AP

Brand Name ........cccovevvennann. :

Model Name .........cccveevvenn. 1 1664WC

Series Model.......cceviveeieeeeenn. . N/A

Test Standards...................... . FCC Part 15.407
905462 D02 UNII DFS Compliance Procedures New Rules v02

Test Procedure 905462 D03 UNII Clients Without Radar Detection New Rules
v01r02

This device described above has been tested by STS, and the test results show that the
equipment under test (EUT) is in compliance with the FCC requirements. And it is applicable only
to the tested sample identified in the report.

This report shall not be reproduced except in full, without the written approval of STS, this
document only be altered or revised by STS, personal only, and shall be noted in the revision of
the document.

Dateof Test..........cccoovviiieiiiiiiieiiee, :

Date of receipt of test item ..................... . 17 Dec. 2021

Date (s) of performance of tests............. ;17 Dec. 2021 ~ 18 Mar. 2022
Date of ISSU€.......cooceiiiiiiiiiiieeeeee : 18 Mar. 2022

Test Result..........ooviiiiiiiiieeee . Pass

Testing Engineer

(Chris Chen)
Technical Manager
(Sean she)
Authorized Signatory :
(Bovey Yang)
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1. SUMMARY OF TEST RESULTS

Test procedures according to the technical standards: KDB 905462 D02 UNII DFS Compliance
Procedures New Rules v02 and 905462 D03 UNII Clients Without Radar Detection New Rules

v01r02
Part 15.407
Requirement Operational Mode RESULTS
Master
Non-Occupancy Period Yes Pass
DFS Detection Threshold Yes Pass
Channel Availability Check Time Yes Pass
Channel Closing Transmission Time Yes Pass
Channel Move Time Yes Pass
U-NII Detection Bandwidth Yes Pass

1.1 TEST FACTORY

SHENZHEN STS TEST SERVICES CO., LTD
Add. : A 1/F, Building B, Zhuoke Science Park, No.190 Chongging Road, HepingShequ,
Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China

FCC test Firm Registration Number: 625569
IC test Firm Registration Number: 12108A
A2LA Certificate No.: 4338.01

1.2 MEASUREMENT UNCERTAINTY

The reported uncertainty of measurement y + U, where expended uncertainty U is based on a
standard uncertainty multiplied by a coverage factor of k=2, providing a level of confidence of
approximately 95 %.

No. Item Uncertainty
1 DFS Threshold (conducted) +0.87dB
2 Temperature 11.024°C
3 Humidity +4.575%
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2. GENERAL INFORMATION
2.1 GENERAL DESCRIPTION OF THE EUT

Product Name Wi-Fi 6 MESH AP
Brand Name

Model Name 1664WC

Series Model N/A

Model Difference N/A

The EUT is Wi-Fi 6 MESH AP

802.11a/ n(HT20)/ac(VHT20))/ax(HE20):
5.260GHz-5.320GHz

802.11 n(HT40)/ac(VHT40))/ax(HE40):
5.270GHz-5.310GHz
802.11ac(VHT80))/ax(HE80): 5.290GHz
Operation 802.11a/ n(HT20)/ac(VHT20))/ax(HE20):
Frequency: 5.500GHz-5.700GHz

802.11 n(HT40)/ac(VHT40))/ax(HE40):
5.510GHz-5.670GHz
802.11ac(VHT80))/ax(HE80):
5.530GHz-5.610GHz

802.11ax (160MHz):5250~5570MHz
802.11a(OFDM):BPSK,QPSK,16-QAM,64-QAM
Product Description 802.11n(OFDM):BPSK,QPSK,16-QAM,64-QAM
802.11ac(OFDM):

Modulation Type:|BPSK,QPSK,16-QAM,64-QAM,256-QAM
802.11ax(OFDM, OFDMA):
BPSK,QPSK,16-QAM,64-QAM,256-QAM,
1024QAM

Nigger Of Please see Note 2.
Channel

Antenna Antenna A gain : 5.8dBi
Gain(Peak) Antenna B gain : 5.8dBi

MIMO technology Directional gain=8.81dBi
Based on the application, features, or specification exhibited in
User’s Manual, the EUT is considered as an ITE/Computing Device.
More details of EUT technical specification, please refer to the User’s

Manual.
Channel List Refer to below
Sub-class HO1

Input: 100-240V AC, 50/60Hz,0.6A

ARETpED Output: DC 12V 1.5A

Hardware version
V1.0.0
number

Software version
LAZV1.0.0R00
number
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Note:

1. For a more detailed features description, please refer to the manufacturer’s specifications or the
User Manual, the antenna information refer the manufacturer provide report, applicable only to

the tested sample identified in the report.

2
Channel List for 802.11a/n/ac/ax (20MHz)
Frequency Frequency | Cha | Frequency Frequency
Channel (MHz) Channel (MHz) nnel (MHz) Channel (MHz)
52 5260 56 5280 60 5300 64 5320
100 5500 104 5520 108 5540 112 5560
116 5580 120 5600 124 5620 128 5640
132 5660 136 5680 140 5700 - --
Channel List for 802.11n/ac/ax (40 MHz)
Frequency Frequency | Chan | Frequency Frequency
Channel (MHz) Channel (MHz) B (MHz) Channel (MHz)
54 5270 62 5310 102 5510 110 5550
134 5670 -- -- -- -- - --
Channel List for 802.11ac/ax (80 MHz)
Frequency Frequency | Chan | Frequency Frequency
Channel (MHz) Channel (MHz) nel (MHz) Channel (MHz)
58 5290 106 5530 122 5610 - --
Channel List for 802.11ax (10 MHz)
Frequency Frequency | Chan | Frequency Frequency
Channel (MHz) Channel (MHz) nel (MHz) Channel (MHz)
50 5250 114 5570 - - - -
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3.EQUIPMENT UNDER TEST (EUT) DETAILS

The manufacturer declared values for the EUT operational characteristics that affect DFS
are as follows

Operating Modes (5250 — 5350 MHz, 5470 — 5725 MHz)

X] Master Device

[] Client Device (no In Service Monitoring, no Ad-Hoc mode)

[ ] Client Device with In-Service Monitoring

Antenna Gains / EIRP (5250 — 5350 MHz, 5470 — 5725 MHz)

5250 — 5350 MHz 5470 — 5725 MHz

Lowest Antenna ANTA: 5.8dB[ ANTA: 5.8dB[ ANTA: 5.8dB[ ANTA: 5.8dB!

Gain (dBi) ANTB : 5.8dB|_ ANT B : 5.8dB|_ ANTB : 5.8dB|' ANT B : 5.8dB|'

MIMO : 8.81dBi MIMO : 8.81dBi MIMO : 8.81dBi | MIMO : 8.81dBi

Highest Antenna ANTA: 5.8dBi_ ANTA: 5.8dBi_ ANTA: 5.8dB[ ANTA: 5.8dB!

Gain (dBi) ANTB : 5.8dB|_ ANTB : 5.8dB|_ ANTB : 5.8dB|_ ANTB : 5.8dB|'

MIMO : 8.81dBi MIMO : 8.81dBi MIMO : 8.81dBi | MIMO : 8.81dBi

DFS Detection 62

Threshold (dBm)

Channel Protocol
X] IP Based

[ ] Frame Based
[ ] OTHER

The EUT did not require modifications during testing in order to comply with the requirements of
the standard(s) referenced in this test report.

2.2 TEST CONDITIONS AND CHANNEL

Normal Test Conditions

Temperature 0°C —40°C

Relative Humidity 20% - 75%
Supply Voltage AC 120V/60Hz
Channel List
Test Mode Test Channel Test Frequency (MHz)

802.11ax-HE20 100 5500
802.11ax-HE40 102 5510
802.11ax-HE80 106 5530
802.11ax-HE160 50 5250
802.11ax-HE160 114 5270
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2.3 DFS MEASUREMENT INSTRUMENTATION

a. RADAR GENERATION SYSTEM

An Agilent PSG is used as the radar-generating source. The integral arbitrary waveform generators are
programmed using Agilent’s “Pulse Building” software and Elliott custom software to produce the
required waveforms, with the capability to produce both unmodulated and modulated (FM Chirp) pulses.
Where there are multiple values for a specific radar parameter then the software selects a value at

random and, for FCC tests, the software verifies that the resulting waveform is truly unique.

With the exception of the hopping waveforms required by the FCC’s rules (see below), the radar
generator is set to a single frequency within the radar detection bandwidth of the EUT.

Frequency hopping radar waveforms are simulated using a time domain model. A randomly hopping
sequence algorithm (which uses each channel in the hopping radar’s range once in a hopping
sequence) generates a hop sequence. A segment of the first 100 elements of the hop sequence are
then examined to determine if it contains one or more frequencies within the radar detection bandwidth
of the EUT. If it does not then the first element of the segment is discarded and the next frequency in the
sequence is added. The process repeats until a valid segment is produced. The radar system is then
programmed to produce bursts at time slots coincident with the frequencies within the segment that falll

in the detection bandwidth. The frequency of the generator is stepped in 1 MHz increments across the
EUT’s detection range.

The radar signal level is verified during testing using a CW signal with the AGC function switched on.
Correction factors to account for the fact that pulses are generated with the AGC functions switched off
are measured annually and an offset is used to account for this in the software. The generator output is
connected to the coupling port of the conducted set-up or to the radar-generating antenna.

b. CHANNEL MONITORING SYSTEM

Channel monitoring is achieved using a spectrum analyzer and digital storage oscilloscope. The
analyzer is configured in a zero-span mode, center frequency set to the radar waveform’s frequency or
the center frequency of the EUT’s operating channel.

The IF output of the analyzer is connected to one input of the oscilloscope and analyzer.

A signal generator output is set to send either the modulating signal directly or a pulse gate with an
output pulse co-incident with each radar pulse. This output is connected to a second input on the
oscilloscope and the oscilloscope displays both the channel traffic (via the if input) and the radar pulses
on its display.

For in service monitoring tests the analyzer sweep time is set to > 20 seconds and the oscilloscope is
configured with a data record length of 10 seconds for the short duration and frequency hopping
waveforms, 20 seconds for the long duration waveforms. Both instruments are set for a single
acquisition sequence. The analyzer is triggered 500ms before the start of the waveform and the
oscilloscope is triggered directly by the modulating pulse train. Timing measurements for aggregate
channel transmission time and channel move time are made from the oscilloscope data, with the end of
the waveform clearly identified by the pulse train on one trace. The analyzer trace data is used to
confirm that the last transmission occurred within the 10-second record of the oscilloscope. If necessary
the record length of the oscilloscope is expanded to capture the last transmission on the channel prior to
the channel move.

Channel availability check time timing plots are made using the analyzer. The analyzer is triggered at
start of the EUT’s channel availability check and used to verify that the EUT does not transmit when
radar is applied during the check time.

The analyzer detector and oscilloscope sampling mode is set to peak detect for all plots.
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K'T‘d o Manufacturer Type No. Serial No. Las_t . Cahbrgted
Equipment calibration until
Signal
Agilent N5182A MY46240556 | 2021.09.30 | 2022.09.29
Generator
Signal Analyzer Agilent N9020A MY51110105 | 2022.03.01 | 2023.02.28
Coupler Rio tinto in overseas ZFSC-2-11 15542 2022.03.02 | 2023.02.01
Coupler Rio tinto in overseas ZN2PD-9G | SF078500430 | 2022.03.02 | 2023.02.01
Attenuator HP 8494B DC-18G 2022.03.02 | 2023.02.01
R TP-LINK TL-WR885N |1125074010735 N.C.R N.C.R
outer | (1p:87-WRT3200ACM ) | - © ©
Ll e HH660 Mieo N/A 2021.10.09 | 2022.10.08
Humidity
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3. DFS PARAMETERS
3.1 DFS PARAMETERS

Table 1: Applicability of DFS Requirements Prior to Use of a Channel

Table 2: Applicability of DFS requirements during normal operation
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Table 3: DFS Detection Thresholds for Master Devices and Client Devices With Radar Detection

Table 4: DFS Response Requirement Values
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Table 5 — Short Pulse Radar Test Waveforms

Table 5a - Pulse Repetition Intervals Values for Test A
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The aggregate is the average of the percentage of successful detections of Short Pulse Radar
Types 1-4. For example, the following table indicates how to compute the aggregate of percentage
of successful detections.

Long Pulse Radar Test Waveform
Table 6 — Long Pulse Radar Test Waveform

Figure 1 provides a graphical representation of the Long Pulse Radar Test Waveform.

Long Pulse Radar Test Signal Waveform
12 Second Transmission

Start 12 Sec

| BN F||HHF|| P 0 --- | W |

| Burst 1 | Burst2 | Burst 3 Burst 4 | | Burst M |
Burst
Inter-al

Table 7 — Frequency Hopping Radar Test Waveform
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3.2 DFS —-TEST
3.2.1 DFS MEASUREMENT METHODS

a. DFS — CHANNEL CLOSING TRANSMISSION TIME AND CHANNEL MOVE TIME

Channel Move Time and the Channel Closing Transmission Time should be performed with Radar
Type 0. The measurement timing begins at the end of the Radar Type 0 burst.

The Channel Closing Transmission Time is comprised of 200 milliseconds starting at the
beginning of the Channel Move Time plus any additional intermittent control signals required to
facilitate a Channel move (an aggregate of 60 milliseconds) during the remainder of the 10 second
period. The aggregate duration of control signals will not count quiet periods in between
transmissions.

b. DFS — CHANNEL NON-OCCUPANCY AND VERIFICATION OF PASSIVE SCANNING

Non-occupancy Period. A channel that has been flagged as containing a radar system, either by a
channel availability check or in-service monitoring, is subject to a non-occupancy period of at least
30 minutes. The non-occupancy period starts at the time when the radar system is detected.

c. CHANNEL AVAILABILITY CHECK TIME

Channel Availability Check Time. A U-NII device shall check if there is a radar system already
operating on the channel before it can initiate a transmission on a channel and when it has to
move to a new channel. The U-NII device may start using the channel if no radar signal with a
power level greater than the interference threshold values listed in paragraph (h)(2) of this section,
is detected within 60 seconds.

d. CONTROL (TPC)

Compliance with the transmit power control requirements for devices is demonstrated through
measurements showing multiple power levels and manufacturer statements explaining how the
power control is implemented.

e. DETECTION PROBABILITY / SUCCESS RATE

During the U-NII Detection Bandwidth detection test, radar type 0 should be used. For each
frequency step the minimum percentage of detection is 90 percent. Measurements are performed
with no data traffic. Minimum 100% of the U-NII 99% transmission power bandwidth.

f. NON- OCCUPANCY PERIOD

During the 30 minutes observation time, UUT did not make any transmissions on a channel after a
radar signal was detected on that channel by either the Channel Availability Check or the
In-Service Monitoring
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3.2.2 DFS CONDUCTION TEST METHOD

a. The signal level of the simulated waveform is set to a reference level equal to the threshold
level (plus 1dB if testing against FCC requirements). Lower levels may also be applied on request
of the manufacturer.

The signal level is verified by measuring the CW signal level at the coupling point to the RDD
antenna port. The radar signal level is calculated from the measured level, R (dBm) and the lowest
gain antenna assembly intended for use with the RDD

If both master and client devices have radar detection capability then the radar level at the non
RDD is verified to be at least 20dB below the threshold level to ensure that any responses are due
to the RDD detecting radar.

The antenna connected to the channel monitoring subsystem is positioned to allow both master
and client transmissions to be observed, with the level of the EUT’s transmissions between 6 and
10dB higher than those from the other device.

b. Set-up B is a set-up whereby the UUT is an RLAN device operating in slave mode, with or
without Radar Interference Detection function. This set-up also contains an RLAN device
operating in master mode. The radar test signals are injected into the master device. The UUT
(slave device)is associated with the master device. Figure 5 shows an example for Set-up B. The
set-up used shall be documented in the test report.

Channel loading mode:

EUT connects to the router through DFS setup, then controls and switches the EUT channel on
the router background page.
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3.2.3 DFS Test Data

Radar Waveform Calibration Test Result
Radar Type 0

Radar Calibration

Amplaad o [dBm|

b =

Radar Type 1
(PRI=918us and the number of pulses=58)

qu, Fuyong Sub-Disirict, Bao'an District, Shenzhen, Guang Dong, China
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Radar Type 2

Radar Calibration

— Trace

EZ
(e -
l“
Time (ma)
Radar Type 3
Radar Calibration
:

Tima (ma)

qu, Fuyong Sub-Disirict, Bao'an District, Shenzhen, Guang Dong, China
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Radar Type 4

Radar Calibration

— Trace
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Radar Type 5
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Radar Type 6
Radar Calibration
L — Trace
= Ref Level
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Chanel Loading Test Result
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802.11ax-HE20 5500 MHz 18.81% 217% Pass
802.11ax-HE40 5510 MHz 18.38% 217% Pass
802.11ax-HES80 5530 MHz 23.82% 217% Pass
802.11ax-HE160 5250 MHz 31.19% 217% Pass
802.11ax-HE160 5570 MHz 26.32% 217% Pass
Note: Packet Ratio = Time On / (Time On + Off Time)
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UNII Detection Bandwidth Test Result

5490 ojojo0ojo0j0j0j0j0O|0O] O 0%
5490.4 FL 111111111101 100%
5491 111111111101 100%
5492 111111111111 100%
5493 1111111111101 100%
5494 1111111111101 100%
5495 11111111111 100%
5496 11111111111 100%
5500 11111111111 100%
5505 111 (11111111 100%
5506 111 (11111111 100%
5507 11111111111 100%
5508 11111111111 100%
5509 1111111111101 100%
5509.6 FH 111111111101 100%

5510 ojo|jofojojoj0f0j0| 0 0%

Note 1: All NIl channels for this device have identical Channel bandwidths. Therefore, all DFS

testing was done at 5500MHz.

Note 2: Detection Bandwidth = FH - FL

Note 3: Detection Bandwidth Min. Limit = 100% of the U-NIl 99% power bandwidth

A 1/F, Building B, Zhuoke Science Park, No,180 Chongging Read, HepingShequ, Fuyong Sub-District, Bao'an District, Shenzhen, Guang Dong, China
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5490 o|jo|jofojojojo0fj0j0| 0 0%
5491 FL 11111111111 100%
5492 111111111101 100%
5493 111111111101 100%
5500 111111111111 100%
5505 1111111111101 100%
5510 1111111111101 100%
5515 11111111111 100%
5520 11111111111 100%
5525 11111111111 100%
5526 111 (11111111 100%
5527 111 (11111111 100%
5528 11111111111 100%
5529 FH 11111111111 100%
5530 ojo|jofojojojo0f0j0| 0 0%
Note 1: All NIl channels for this device have identical Channel bandwidths. Therefore, all DFS
testing was done at 5510MHz.
Note 2: Detection Bandwidth = FH - FL
Note 3: Detection Bandwidth Min. Limit = 100% of the U-NIl 99% power bandwidth

A 1/F, Building B, Zhuoke Science Park, No,180 Chongging Read, HepingShequ, Fuyong Sub-District, Bao'an District, Shenzhen, Guang Dong, China
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5490 ojojojojo0ojo0j0j0Oj0O] O 0%
5491 FL 11111111111 100%
5492 11 1{1]1{1]{1]1]1]1 100%
5493 11111111111 100%
5494 1T{1{1{1]1{1]{1]1]1]1 100%
5500 1T{1{1{1{1{1{1]1]1]1 100%
5510 1T{1{1{1]1{1]1]1]1]1 100%
5515 11111111111 100%
5520 11111111111 100%
5525 11111111111 100%
5530 111 (11111111 100%
5535 111 (11111111 100%
5540 11111111111 100%
5545 1{1{1{1]1{1]1]1]1]1 100%
5550 1{1{1{1]1{1]1]1]1]1 100%
5555 11111 {1{1]1]1]1 100%
5560 1T{1{1{1]1{1]{1]1]1]1 100%
5565 1T{1{1{1]1{1]{1]1]1]1 100%
5566 1T{1{1{1]1{1]{1]1]1]1 100%
5567 111111111101 100%
5568 111111111101 100%
5569 FH 111111111101 100%

5570 o0j0j0j0j0|0O|0O|0O|O] O 0%

Note 1: All NIl channels for this device have identical Channel bandwidths. Therefore, all DFS

testing was done at 5530MHz.

Note 2: Detection Bandwidth = FH - FL

Note 3: Detection Bandwidth Min. Limit = 100% of the U-NII 99% power bandwidth

A 1/F, Building B, Zhuoke Science Park, No,180 Chongging Read, HepingShequ, Fuyong Sub-District, Bao'an District, Shenzhen, Guang Dong, China
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5490 o(ojojofojo0j0(0|0]| O 0%
5491 FL 1111|110 1111 90%
5492 111 (111111011 100%
5493 11111111011 100%
5494 11111111011 100%
5495 1111111110101 100%
5500 L e e e O B B 100%
5505 11111111011 100%
5510 11111111011 100%
5515 111111111011 100%
5520 11111111011 100%
5525 11111111011 100%
5530 111 (1111171011 100%
5535 L e e e O Bt A 100%
5540 111111111011 100%
5545 111111111011 100%
5550 L e e O e O B AR 100%
5555 L e e O e O B AR 100%
5560 L e e O e O B AR 100%
5565 L e e O e O B R A 100%
5570 L e e O e O B R A 100%
5575 L e e O e O B R A 100%
5580 11111111011 100%
5585 1T{1{1{1{1{1{1{1]1]1 100%
5590 1T{1{1{1{1{1{1{1]1]1 100%
5595 L e T O e O B B 100%
5600 L e T O e O B B 100%
5605 111111110101 100%
5610 111111110101 100%

Shenzhen STS Test Services Co., Ltd.
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5615 11111111} 1]1]1 100%
5620 11111111} 1]1]1 100%
5625 11111111} 1]1]1 100%
5630 1111 (111101711 100%
5635 111 (111101711 100%
5640 111 (111101711 100%
5645 1111 (111101711 100%
5646 1111 (111101711 100%
5647 111 (111101711 100%
5648 11111111} 1]1]1 100%
5649 FH 11011 (1111111 90%

5650 ojo|jofojojoj0(0j0| 0 0%

Note 1: All NIl channels for this device have identical Channel bandwidths. Therefore, all DFS

testing was done at 5570MHz.

Note 2: Detection Bandwidth = FH - FL

Note 3: Detection Bandwidth Min. Limit = 100% of the U-NII 99% power bandwidth

A 1/F, Building B, Zhuoke Science Park, No.180 Chongging Road, Heping qu, Fuyong Sub-District, Bao'an District, Shenzhen, Guang Dong, China
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5249 o|jo|jofojojojo0fj0j0| 0 0%
5250 FL 11111111111 100%
5251 11111111111 100%
5252 11111111111 100%
5253 1T{1{1{1]1{1]{1]1]1]1 100%
5254 1T{1{1{1{1{1{1]1]1]1 100%
5255 11111111111 100%
5260 11111111111 100%
5265 11111111111 100%
5270 11111111111 100%
5275 111 (11111111 100%
5280 111 (11111111 100%
5285 11111111111 100%
5290 11111111111 100%
5295 11111111111 100%
5300 1T11(1 1111111 100%
5305 11111111111 100%
5310 11111111111 100%
5315 11111111111 100%
5320 111111111101 100%
5325 111111111101 100%
5326 111111111101 100%
5327 111111111101 100%
5328 11111111111 100%
5329 FH 1T11(1]1{1[1}1]1]0]1 90%

5330 ojo|jofojojoj0f(0j0| 0 0%

Note 1: All NIl channels for this device have identical Channel bandwidths. Therefore, all DFS

testing was done at 5250MHz.

Note 2: Detection Bandwidth = FH - FL

Note 3: Detection Bandwidth Min. Limit=(100% of the U-NIl 99% power bandwidth)/2

A 1/F, Building B, Zhuoke Science Park, No,180 Chongging Read, HepingShequ, Fuyong Sub-District, Bao'an District, Shenzhen, Guang Dong, China
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Initial Channel Availability Check Time Test Result
5300MHz ax20 CAC Initial

UUT Timing
0 — Trace
CAC Beg|n 57.44 5 CAC End|117.44 5 — CAC Begin
— CAC End

-20

= -40
=
z
=

E -

<I -60

-80

=100

0 85 170
Time (3)
5500MHz ax20 CAC Initial
UUT Timing
0 — Trace
CAC Beg|n 56.80 s CAC End|116.80 5 — CAC Begin
— CAC End

-20

= -40
=
z
=
E

=L -60

30

=100

0 85 170
Time (5]
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Radar Burst at the Beginning of the Channel Availability Check Time Test Result
5300MHz ax20 CAC Beginning

Radar testing at the beginning of the Channel Availability Check Time

0 —— Trace
CAC Begin 57445 CAC End 117 44 = —— CAC Begin
— CAC End
-20
= -40
S
z
%
E
< B0
-80
-100
0 a5 190
Time (s)
5500MHz ax20 CAC Beginning
Radar testing at the beginning of the Channel Availability Check Time
0 — Trace
CAC Begin 56.80 s CAC End|116.80 5 — CAC Begin
— CAC End
-20
= -40)
=
z
%
E
< 60
-30
-100
0 95 190
Time (s)
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Radar Burst at the End of the Channel Availability Check Time Test Result
5300MHz ax20 CAC End

Radar testing towards the end of the Channel Availability Check Time

0 — Trace
CAC Begin 11744 5 CAC End 117 44 = = CAC Begin
— CAC End
-20
= -40
S
z
%
E
< 5O
-80
-100
0 a5 190
Time (s)
5500MHz ax20 CAC End
Radar testing towards the end of the Channel Availability Check Time
0 — Trace
CAC Begin 11680 s CAC End 116.80 = — CAC Begin
— CAC End
-20
= -40)
s
z
%
E
<L 60
-30
-100
0 95 190
Time (s)
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In-Service Monitoring for Channel Move Time, Channel Closing Transmission Time Test Result

Channel o Close Limit Close
Frequency ] Limit Channel o L . .
Mode Move Time i Transmission Transmission Time | Verdict
(MHZz) Move Time (s) .
(s) Time (s) (s)
ax160 5570 0.8508 10 0.2232 0.26 Pass
ax160 5250 0.8444 10 0.2216 0.26 Pass
ax20 5300 0.9123 10 0.2276 0.26 Pass
ax20 5500 0.8716 10 0.2084 0.26 Pass

Note: The channel closing transmission time is comprised of 200 milliseconds starting at the beginning
of the channel move time plus any additional intermittent control signals required to facilitate a channel
move (an aggregate of 60 milliseconds)during the remainder of the 10 seconds period. The aggregate
duration of control signals will not count quiet periods in between transmissions.

5570MHz ax160 Shutdown

Channal Shutdown

— Tras
Pacar End 1008 = Radar End
Trangmissign End 1.85a — Transmiasion End

At 4]

Time (3]

TO(Ragar End): 1.0000s Time per 2an 000045 Channel Move Time: 085083

TATransmission End): 1 8508 s Bins Over Theeshald(T0-TH 88 Close Trangmision Time: 0080's
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5250MHz ax160 Shutdown

Channal Shutdown

— T
Fasar End 1008 — Radat End
Teanwmiesich End 184 — Trengmeasion Eed
|
i
=
g
<
Tirre (%)
TO(Ragar End): 1.0000s Time per 2an 000045 Crannel Move Time: 024428
TA{Tranamisaion End): 1388 Bins Over Theshald(TH-7 54 Close Transmission Time: 00216 s
Channal Shitdown
— T
Fadar Exd 1553 — Radat End
— Transmessios End

Al 0]

Time (3]

TC(Radgar End) (88308 Time per 2an 000045 Channel Move Time:- 091238

TATransmission End): 1 B00s Bins Over Theeshald(T0-TH 83 Close Transmasion Time: 0008 s
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5500MHz ax20 Shutdown

Channal Shutdown

— Trace
— Radyr End
— Trensmision Eod

Pacar End 1008
Tranemissich End 1878

T
i
i
2
Tirrm (8]
To(Ragar End): 1.0000s Time per Ban 000043 Channel Move Time: 087168
TATransmissionEnd): 1 s Bins Over Theeshold(TO-78 21 Close Transmision Time: 00084 s
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Non-Occupancy Period Test Result
5570MHz ax160 Non-Occupancy

Non-Occupancy penod

0 — Trace
-20
£ -40
S
2
%
E
<L 60
-80
-100
0 9205 1850
Time (s)
5250MHz ax160 Non-Occupancy
Non-Occupancy penod
0 — Trace
-20
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%
E
<L 60
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5300MHz ax20 Non-Occupancy

Non-Occupancy penod

— Trace
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Statistical Performance Check Test Result

1 30 28 93.33% 260% Pass
2 30 25 83.33% 260% Pass
3 30 26 86.67% 260% Pass
4 30 24 80.00% 260% Pass
Aggregate 120 85.83% 280% Pass
5 30 25 83.33% 280% Pass
6 30 23 76.67% 270% Pass
Note: Aggregate (Radar Types 1-4) = (Pd1+Pd2+Pd3+Pd4)/4

1 30 26 86.67% 260% Pass
2 30 24 80.00% 260% Pass
3 30 27 90.00% 260% Pass
4 30 24 80.00% 260% Pass
Aggregate 120 84.17% 280% Pass
5 30 27 90.00% 280% Pass
6 30 24 80.00% 270% Pass
Note: Aggregate (Radar Types 1-4) = (Pd1+Pd2+Pd3+Pd4)/4

A 1/F, Building B, Zhuoke Science Park, No,180 Chongging Read, HepingShequ, Fuyong Sub-District, Bao'an District, Shenzhen, Guang Dong, China
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1 30 28 93.33% 260% Pass
2 30 29 96.67% 260% Pass
3 30 26 86.67% 260% Pass
4 30 28 93.33% 260% Pass
Aggregate 120 92.50% 280% Pass
5 30 27 90.00% 280% Pass
6 30 25 83.33% 270% Pass
Note: Aggregate (Radar Types 1-4) = (Pd1+Pd2+Pd3+Pd4)/4

1 30 26 86.67% 260% Pass
2 30 27 90.00% 260% Pass
3 30 29 96.67% 260% Pass
4 30 24 80.00% 260% Pass
Aggregate 120 88.33% 280% Pass
5 30 26 86.67% 280% Pass
6 30 25 83.33% 270% Pass
Note: Aggregate (Radar Types 1-4) = (Pd1+Pd2+Pd3+Pd4)/4

A 1/F, Building B, Zhuoke Science Park, No,180 Chongging Read, HepingShequ, Fuyong Sub-District, Bao'an District, Shenzhen, Guang Dong, China
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1 30 26 86.67% 260% Pass
2 30 27 90.00% 260% Pass
3 30 27 90.00% 260% Pass
4 30 25 83.33% 260% Pass
Aggregate 120 87.50% 280% Pass
5 30 27 90.00% 280% Pass
6 30 26 86.67% 270% Pass
Note: Aggregate (Radar Types 1-4) = (Pd1+Pd2+Pd3+Pd4)/4
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Radar Type O
—Trial List
wiam Rdv W e e of TR
L1 B L1k
Dewrlead |0 Type 0 1.0 1428.0 18 2ET04. 0
Download 1 Type 0O 1.0 1428.0 18 25704, 0
Download |2 Type 0O 1.0 1428.0 18 2E704. 0
Download |3 Type 0O 1.0 1428.0 18 25704, 0
Download |4 Type 0O 1.0 1428.0 18 2E704. 0
Dowrload |5 Type O 1.0 1428.0 18 25704. 0
Download |6 Type O 1.0 1428.0 18 25704. 0
Download 7 Type O 1.0 1428.0 18 25704. 0
Download |3 Type O 1.0 1428.0 18 25704. 0
Download |2 Type O 1.0 1428.0 18 25704. 0
Download 10 Type O 1.0 1428.0 18 25704. 0
Download 11 Type O 1.0 1428.0 13 25704, 0
Download 12 Type O 1.0 1428.0 13 25704, 0
Download 13 Type O 1.0 1428.0 15 25704. 0
Download 14 Type O 1.0 1428.0 15 25704. 0
Dowrload 15 Type O 1.0 1428.0 18 25704. 0
Dowrload 16 Type O 1.0 1428.0 18 25704. 0
Dowrload 17 Type O 1.0 1428.0 18 25704. 0
Dowrload 13 Type O 1.0 1428.0 18 25704. 0
Dowrload 19 Type O 1.0 1428.0 18 25704. 0
Download |20 Type O 1.0 1428.0 18 25704. 0
Download |21 Type O 1.0 1428.0 18 25704. 0
Download |22 Type O 1.0 1428.0 18 25704. 0
Download |23 Type O 1.0 1428.0 18 25704. 0
Download |24 Type O 1.0 1428.0 18 25704. 0
Download |25 Type O 1.0 1428.0 18 25704. 0
Download |28 Type O 1.0 1428.0 13 25704, 0
Download |27 Type O 1.0 1428.0 15 25704. 0
Download |22 Type O 1.0 1428.0 15 25704. 0
Download |22 Type O 1.0 1428.0 18 25704. 0
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Radar Type 1- Radar Waveform

Report No.: STS2112171W07

Page 41 of 89

Trial List

man i MR o Bt Lo

us us

Dewrload 1 Tvpe 1 1.0 933.0 a7 53466, 0
Dowrload 1 Tvpe 1 1.0 5953.0 fi ] 53043, 0
Dewrload Z Tvpe 1 1.0 613.0 g5 B3145.0
Dowrload 3 Tvpe 1 1.0 E35.0 a5 B3252.0
Dewrload 4 Tvpe 1 1.0 gv3. o A1 B3EEG. 0
Download b Type 1 1.0 3066, 0 15 BE15G. 0
Download & Type 1 1.0 533, 0 g3 Gz9e4. 10
Dowrload 7 Type 1 1.0 915.0 55 532440
Dowrload g Type 1 1.0 §35.0 63 B2ve4. 0
Dowrload 4 Type 1 1.0 g85.0 g2 53195.0
Dowrload 10 Type 1 1.0 980 a7 534560
Dowrload 11 Type 1 1.0 f1g.0 74 53132.0
Dowrload 12 Type 1 1.0 EV¥5.0 a9z E31vE.0
Dowrload 13 Type 1 1.0 E93.0 g4 B3ZZZ.0
Dowrload 14 Type 1 1.0 BR3. 0 95 530100
Dowrload 15 Type 1 1.0 Z836.0 z1 B3EEG. 0
Dewrload 15 Type 1 1.0 986. 0 55 53130.0
Dewrload 17 Type 1 1.0 g2v. 0 G BEgzE. 0
Dewrload 15 Type 1 1.0 ZB01.0 2z BEOZE. 0
Download 1% Type 1 1.0 Z895.0 Z1 54455, 0
Download Pl Type 1 1.0 1114.0 45 534720
Dowrload 21 Type 1 1.0 1502.0 41 B3352.0
Dowrload 22 Type 1 1.0 3045.0 15 54310.0

23 Type 1 1.0 15624.0 33 B3ESZ.0
Dowrload 24 Type 1 1.0 2875.0 19 465210
Dowrload 25 Type 1 1.0 1027.0 B2 534040
Dowrload 25 Type 1 1.0 2485.0 22 B4E70.0
Dowrload 27 Type 1 1.0 1600.0 33 BzE00. 0
Dowrload 25 Type 1 1.0 1172.0 45 B391Z2.0
Dewrload 28 Type 1 1.0 1177.0 45 5295510
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Radar Type 2- Radar Waveform

Trial List
e T
us us

Dewrload 1 Tvpe 2 3z 1ma.n 25 4564, 0
Dowrload 1 Tvpe 2 1.1 207.0 23 47E1.0
Dowrload Z Tvpe 2 21 Z30.0 24 ERZ0.0
Dowrload 3 Type 2 4.5 200.0 28 &S00, 0
Dowrload 4 Tvpe 2 3.9 214.0 25 Banz.0
Dewrload b Type 2 2.9 2220 25 BYFz.0
Download & Type 2 32 Z04.0 25 Ba04. 0
Download 7 Type 2 2.5 122.0 Z5 4500, 0
Dowrload g Type 2 31 164.0 25 4764, 0
Dowrload 4 Type 2 1.2 156.0 23 3RE5.0
Dowrload 10 Type 2 3.9 z210.0 27 BET0. 0
Dowrload 11 Type 2 4.6 Z01.0 29 EEZ9.0
Dowrload 12 Type 2 32 162.0 25 4212.0
Dowrload 13 Type 2 2z 197.0 Z5 48750
Dewrload 14 Type 2 4.5 163.0 28 4727.0
Dewrload 15 Type 2 3.0 203.0 25 B275.0
Download 15 Type 2 5.0 163. 0 28 4572.0
Download 17 Type 2 2.4 Z17.0 Z5 B4F5. 0
Dowrload 15 Type 2 2.9 191.0 25 4965, 0
Dowrload 19 Type 2 2.3 166.0 25 41E0.0
Dowrload 20 Type 2 3T 160.0 27 40E0. 0
Dowrload 21 Type 2 2.2 176.0 25 4400. 0
Dowrload 22 Type 2 4.9 195.0 29 BEER. O
Dowrload 23 Type 2 z.9 Z20Z.0 25 BERZ.0
Dewrload 24 Type 2 2.5 173.0 Z5 4480, 0
Dewrload 25 Type 2 1.1 206.0 23 4735.0
Dewrload 25 Type 2 3.8 165.0 27 4135.0
Download 27 Type 2 4.7 157.0 28 48B3, 0
Dowrload 25 Type 2 2.4 224.0 25 BE00. 0
Dowrload 28 Type 2 4.2 188.0 25 44820
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Radar Type 3- Radar Waveform

Trial List
man MR e oo D
us us

Dewnload 0 Type 3 8.2 J55.0 17 60350
Download 1 Tyvpe 3 6.1 457.0 15 iraz.0
Download z Type 3 7.1 344.0 15 BRO4.0
Download 3 Tyvpe 3 9.5 Z58.0 15 Elg4.0
Download 4 Type 3 8.9 Z30.0 15 4140.0
Download = Twpe 3 7.a 432.0 17 7344.0
Download & Tupe 3 3.2 Zov.0 17 3B19.0
Download T Tvpe 3 Pe 443 0 ir 7B31.0
Download g Tvpe 3 8.1 439.0 ir 4630
Download 9 Tupe 3 6.2 223.0 15 3EE5.0
Download 10 Tupe 3 8.9 208.0 15 3v44.0
Download 11 Tvpe 3 9.6 453.0 15 §334.0
Download 12 Type 3 8.2 441.0 17 r4a7.0
Download 13 Type 3 72 323.0 15 El&3.0
Download 14 Tvpe 3 9.5 Zav.0 15 B34a.0
Download 15 Tvpe 3 g.0 412.0 17 Fond. o
Download 15 Tvpe 3 10.0 J24.0 15 EE32.0
Download 17 Twpe 3 7.4 Zr1.0 17 4807, 0
Download 15 Twpe 3 7.a 349.0 17 B833.0
Download 18 Tupe 3 7.3 409, 0 15 £544. 0
Download z0 Tupe 3 g.7 3rin 15 67l4.0
Download 21 Tvpe 3 e Z84.0 15 40540
Download 22 Tvpe 3 9.9 2.0 15 4832.0
Download 23 Tupe 3 e 2ve.0 17 4726.0
Download 24 Tvpe 3 (- 3170 17 E3582.0
Download 25 Tvpe 3 6.1 2800 15 4160.0
Download 28 Type 3 8.8 Z11.0 15 3vas.0
Download 27 Tvpe 3 a.7 ZY2.0 15 4595, 0
Download 28 Tvpe 3 7.d Z64. 0 17 4455, 0
Download 28 Tvpe 3 9.2 Z84.0 15 Bl1Z2.0
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Radar Type 4- Radar Waveform

Page 44 of 89 Report No.: STS2112171W07

Trial List
man i MR o Bt Lo
us us

Dewrload 1 Tvpe 4 16.0 3850 14 45870.0
Dowrload 1 Tvpe 4 11.3 457.0 12 E544. 0
Dewrload Z Tvpe 4 13.6 344.0 13 44720
Dowrload 3 Tvpe 4 19. 4 285.0 15 46805, 0
Dewrload 4 Tvpe 4 17.5 Z30.0 15 34B0.0
Download b Type 4 15.3 432.0 14 G045, 0
Download & Type 4 15.9 Z07.0 14 2895, 0
Dowrload 7 Type 4 14.3 4430 13 EYES.O
Dowrload g Type 4 15.8 433.0 14 G145.0
Dowrload 4 Type 4 11.5 223.0 12 Z575.0
Dowrload 10 Type 4 17.4 205.0 15 31200
Dowrload 11 Type 4 12.0 453.0 15 r405. 0
Dowrload 12 Type 4 15.0 441.0 14 G174.0
Dowrload 13 Type 4 13.8 3230 13 4199.0
Dowrload 14 Type 4 15.49 Z87.0 15 478Z2.0
Dowrload 15 Type 4 15 .5 41Z2.0 14 BTES. 0
Dewrload 15 Type 4 12,49 324.0 15 5134.0
Dewrload 17 Type 4 14.1 2v1.0 13 JBE3.0
Dewrload 15 Type 4 15 2 349.0 14 4536, 0
Download 1% Type 4 13.4 409. 0 13 B3lv.0
Download Pl Type 4 17.1 3vin 15 BESE. 0
Dowrload 21 Type 4 13.8 Z54.0 13 F30z2.0
Dowrload 22 Type 4 19.8 2v4.0 15 4384.0
Dowrload 23 Type 4 15.3 280 14 38920
Dowrload 24 Type 4 14.5 317.0 13 4121.0
Dowrload 25 Type 4 11.3 250.0 12 31200
Dowrload 25 Type 4 17.3 Z11.0 15 31e5.0
Dowrload 27 Type 4 182 2720 15 4382, 0
Dowrload 25 Type 4 14. 2 284.0 13 3432.0
Dewrload 28 Type 4 15. 2 Z84.0 15 4260. 0
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Radar Type 5- Radar Waveform-0

TS2112171W07

Trial List
midaa Gl R of he
. Dowrload
Burst Palse Fumber of
Burst ID lsziet Yidth (us) guls:s per |FEI-1 {us) [PRI-2 {us) |PRT-3 (us)
us urs
1] 636188.0 L] 13 2 1665, 0 1477.0 -
1 32674.0 1.9 5 1 i0v4.0 - -
2z Z2EZR4.0 63,8 9 1 16564, 0 - -
3 417976, 0 956 19 3 1682.0 1786.0 1843.0
4 G11152.0 559 16 3 1736.0 12150 1vea.0
L] g789.0 73T 1z 2 1198.0 1842.0 -
& 201917.0 7z 13 2 1837.0 1519.0 -
T F5ER30.0 65, 4 10 z 1837.0 1114.0 -
i RE8654.0 e T 13 2 2000.0 11660 -
9 TEaTe4.0 3.2 G 1 1147.0 - -
10 177333.0 g8 7 16 3 1433.0 16550 1334.0
11 3706240 94,3 19 3 1670.0 1426.0 1935.0
12 RE4553.0 i 6 15 z 12940 1671.0 -
13 TESRE3.0 [ 10 1 1612.0 - -
14 164262.0 935 15 3 1444 0 1130.0 1465, 0
Radar Type 5- Radar Waveform-1
Trial List
miaza Gl b of e
. Download
Pulse Humber of
Burst ID Yidth (us) ;ﬂ::s per |PEI-1 {us) [PEI-Z (us) |[PRI-3 (us=)
o BE3020.0 7E.0 12 2 1880.0 1627.0 -
1 1016643, 0 954 20 3 1401.0 1262.0 1267.0
2 1372393, 0 674 10 2 1E831.0 1403.0 -
3 2484590 3.6 12 2 1449. 0 i041.0 -
4 B02113.0 659 10 1 1432.0 - -
L] aT0EEz. 0 838 15 3 1386.0 12820 1419.0
& 13365813.0 656 9 1 16430 - -
T 2004060 95,6 20 3 1645.0 1786, 0 17250
Radar Type 5- Radar Waveform-2
Trial List
wia T (Rde Twberof 3N ;g.;fi:"
. Download
Burst Pulse C].lirp Humber of
Burst ID 0ffset ¥idth (us) ¥idth Fulses per |[PRI-1 {us) |[FRI-Z (us) |[FEI-3 (us)
{us) (M=) Burst
1] 409565, 0 3.8 12 2 180&. 0 1835.0 -
1 GTI692.0 62,5 11 2 11170 1643.0 -
2 9355620 1.9 5 1 1651.0 - -
3 1132020 §4.6 15 3 1976, 0 n3z.0 1271.0
4 ITETZE.0 5.4 19 3 1060. 0 1903.0 1355. 0
5 5412120 65.0 10 2 1366. 0 1351.0 -
L] 203714.0 82,6 17 3 1338.0 1E14.0 1873.0
T 80563, 0 51.9 15 2 10220 1689.0 -
i 3440670 8.3 17 3 151000 15330.0 1538. 0
9 08331, 0 B3 7 [ 1 1697.0 - -
10 718420 91.3 15 3 1261. 0 1106.0 10010
A 1/F, Building B, Zhuoke Science Park, No, 180 Chongging Road, Her qu, Fuyong Sub-District, Bao'an District, Shenzhen, Guang Dong, China
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Radar Type 5- Radar Waveform-3

Trial List
Trial T4 Feder Humber of ng:a :(.E:):;fl‘:"
. Download
Bur=t Pulse Humber of
Burst ID 0Dff=et ¥idth (os) Fulses per (FEI-1 (us) |[PEI-2 (us) |PRI-3 (us)
s Burst
o 2E541.0 65,1 10 2 1339.0 1386.0 -
1 171521.0 E5. T 7 1 1261.0 - -
2 316228.0 B3 13 2 1136.0 164000 -
3 4515640 b6, 4 T 1 1783.0 - -
4 GETT. 0 99,7 z0 3 1195.0 1705, 0 11890
5 1539550 BT T T 1 10130 - -
] 259238.0 = g 1 107z.0 - -
[ 443177.0 0.0 14 z 1452. 0 1369, 0 -
8 BE7ETL.0 52.0 15 2 19930 1197.0 -
a 138674, 0 525 158 Z 1853.0 1008, 0 -
10 278928.0 §5.0 17 3 1061. 0 1925.0 1101.0
11 4242730 932 15 3 1207.0 1207.0 12230
12 EY0132.0 T0.4 11 z 15250 1360.0 -
13 117439.0 953 19 3 1171.0 1985.0 1776.0
14 ZEZR0Z.0 519 15 z 1690.0 1545.0 -
15 406573, 0 95. 5 z0 3 1875.0 1169, 0 1062.0
16 BE3328.0 65.0 9 1 1767.0 - -
17 QETAE. 0 5.4 18 3 1.0 1637.0 14280
18 2440550 916 15 3 1875.0 14450 1326.0
19 3P0012.0 G673 10 2 1041.0 1215.0 -
Radar Type 5- Radar Waveform-4
Trial List
i e Hebe ot PTG {(E,').;fi:"
. Download
Burst Pulse Humber of
Burst ID Dffzet ¥idih (us) ; ;nls:s per |PEI-1 {us) [PEI-Z (us) |[PRI-3 (us=)
s ¥ 4 nrs
o 5296140 57.9 10 2 1320.0 1133.0 -
1 HESEE. 0 G235 g 1 1967.0 - -
2 2ETT19.0 B33 ] 1 15920 - -
3 4367540 0.0 17 3 1900. 0 1183.0 1346.0
4 GOEZE9. 0 771 13 z 1166.0 1646, 0 -
5 TEE10.0 53.9 15 3 1278.0 1232.0 1459.0
& 24B638.0 891 17 3 1240.0 13584.0 1939.0
[ 416355, 0 §1.8 15 z 1533.0 1676. 0 -
8 REET36.0 RO.3 5 1 107s.0 - -
a B4ET1. 0 571 18 3 1116.0 1996, 0 17860
10 22B1VE.0 1.3 11 2 1226.0 18160 -
11 3945250 975 20 3 18584.0 1465.0 1132.0
12 BEES61. 0 90,6 17 3 1661. 0 1040, 0 1354.0
13 F3643.0 56,3 16 3 1596, 0 1183.0 17az.0
14 2039570 976 z0 3 1366.0 10750 15361.0
15 3738120 847 16 3 1021.0 17150 1864.0
16 544060, 0 == 20 3 1180.0 12440 19858.0
A 1/F, Building B, Zhuoke Science Park, No, 180 Chongging Road, Her qu, Fuyong Sub-District, Bao'an District, Shenzhen, Guang Dong, China
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Radar Type 5- Radar Waveform-5

Trial List
Trial Td ‘I‘;::’ Humber of g;f:a :.E:):;fl‘:"
. Download
Burst Pulse C]_lirp Humber of
Burst ID |0ff=et ¥idth (us) |TidEh Pulses per |PEI-1 (us) [PRI-2 (us) [PRI-3 (us)
s z Burst

o 164350 az.9 15 3 1086.0 1564, 0 1407.0
1 2224586.0 67T 10 2 1744. 0 1747.0 -

2 430731.0 65,5 10 1 109z.0 - -

3 G37TE4.0 BG. 3 T 1 1861.0 - -

4 G4E342.0 R3. 7 ] 1 1727.0 - -

5 126720.0 535 15 3 1678.0 1230.0 1026.0
& 4049550 65,5 10 1 1519.0 - -

T 5107110 559 16 3 1134.0 1034. 0 1808.0
& g15057.0 6.3 13 2 1606. 0 1926.0 -

9 171452.0 515 15 2 1841.0 1714.0 -

10 JTTeE9.0 89,4 17 3 1310.0 16984, 0 1827.0
11 REESTE.0 63,4 9 1 1B65. 0 - -

12 T92534.0 62,6 11 2 1307.0 1925.0 -

13 1460440 4.5 12 2 1264.0 1846.0 -

Radar Type 5- Radar Waveform-6

Trial List
Tareform
Trial Id Length
(s}
. Dowrload
Bur=t Pulse Humber of
Burst ID 0ff=et ¥idih (as) Pulses per (FEI-1 {us) |[PEI-2Z ({us) |PRI-3 (us)
s Burst

o F2R022.0 95,6 192 3 1182.0 1609. 0 1681.0
1 RZ1T18.0 a5, 7 19 3 1829.0 17890 1164.0
Z T14222.0 856.5 16 3 19230 1396.0 1865.0
3 112450, 0 T3.3 1z z 18035, 0 1315.0 -

4 3062530 E5. & G 1 1685.0 - -

5 RO0Z32.0 E5. 4 <1 1 1145.0 - -

& BE0932.0 853 16 3 1336.0 1604. 0 1820.0
T 5645, 0 9.4 14 2 1344. 0 18930 -

& 2GR04, 0 BB T 10 1 1475.0 - -

9 4755420 63, 6 10 2 1005. 0 1025.0 -

10 GETEET.0 T 13 z 1872.0 1535.0 -

11 548450 9.6 14 2 1882.0 1331.0 -

12 Z57TEE.O 949 19 3 1830.0 1070.0 1548.0
13 452336.0 614 g 1 14E1.0 - -

14 5433550 90,6 17 3 1233.0 1862.0 1887.0

A 1F, Building B, Zhucke Science Park, No,180 Chongging Road, Heping qu, Fuyong Sub-Disirict, Bao'an District, Shenzhen, Guang Dong, China
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Radar Type 5- Radar Waveform-7

Trial List
Trial Td ‘T‘;::f Hanber of e :.:;;fl‘:"
{s) (s}
. Download
Bur=t Pul=e Fumber of
Burst ID lz‘f;:i;et Yidth (us) gﬂ::s per |FPEI-1 {us) [PEI—2 (ux) |[PRT-3 (u=)
1] 51446.0 B2. 6 5 1 1z210.0 - -
1 2526560 54.1 15 3 1314.0 1726.0 18220
2 R33959.0 ar. v 20 3 1138.0 1565, 0 1506, 0
3 TiERE4. 0 973 20 3 1341.0 14460 1786.0
4 218420 955 20 3 16440 1386, 0 1302.0
L 2633880 T2 2 12 Z 17710 1184.0 -
& ROESS1.0 676 10 b4 11750 1027.0 -
7 T4F0ES. 0 BT 13 2 1026.0 1571.0 -
i 9599760 0.9 g 1 17950 - -
9 234024.0 64,2 a 1 1138.0 - -
10 4752070 T8. 8 14 b4 1754.0 1604. 0 -
11 TIB52E.0 87.5 16 3 1611.0 171z.0 1653.0
Radar Type 5- Radar Waveform-8
Trial List
Trial Td ‘I‘;::’ Humber of g;f:a :.E:):;fl‘:"
. Download
Burst Pulse C]_lirp Humber of
Burst ID |0ff=et ¥idth (us) |TidEh Pulses per |PEI-1 (us) [PRI-2 (us) [PRI-3 (us)
s z Burst
o §23112.0 R4 1 [ 1 1415.0 - -
1 1749650 RO T 5 1 12210 - -
2 382216.0 RZ. 3 5 1 1874.0 - -
3 RET3RE.0 995 20 3 1665. 0 1696. 0 19420
4 TAEGRT.0 65,4 10 z i014.0 10980 -
1 142042.0 50,5 14 2 1736.0 1605, 0 -
& FRETEO.O 62 6 9 1 17750 - -
T BE3524.0 T4.8 12 2 11430 1204.0 -
& T72314.0 B0. & 5 1 1043.0 - -
a 123796.0 E4.0 [ 1 1417.0 - -
10 331218.0 63.0 2 1 1730.0 - -
11 B3r402.0 91,5 15 3 1143.0 12700 1347.0
12 T44505. 0 79.3 14 2 1274.0 19920 -
13 Q51720 64,3 9 1 1937.0 - -
Radar Type 5- Radar Waveform-9
Trial List
mia s e b of e
. Dowrload
Bur=t Pulze Fumber of
Burst ID %ii;’et Yidth (us) ;ﬁ::s per |FPEI-1 {us) [PEI—2 (ux) |[PRT-3 (u=)
1} R3EE1E.0 63,4 9 1 1043.0 - -
1 595663, 0 g2.0 5 1 1863.0 - -
2 1289235.0 ar.z 20 3 1873.0 1605. 0 1883.0
3 12F106.0 T8 T 14 Z 1466. 0 1743.0 -
4 490383, 0 4.2 1z 2 1250.0 1219.0 -
L 8524090 557 17 3 1293.0 1934.0 12¥3.0
6 1217182, 0 4.3 [} 1 1891.0 - -
[ G2E9E. 0 5. 4 12 3 1650. 0 1665, 0 1781.0

A 1F, Building B, Zhucke Science Park, No,180 Chongging Road, Heping qu, Fuyong Sub-Disirict, Bao'an District, Shenzhen, Guang Dong, China
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Radar Type 5- Radar Waveform-10

Trial List
Trial T4 Feder jusber of Period ;(:;;éfﬁ"
5 5
. Download
Burst Palse C]_lirp Humber of
Burst ID l]ff;et Yidth (us) 7;]1}1:1)1 guls:s per |FEI-1 {us) [PRI-2 {us) |PRT-3 (us)
us z urs
1] 209249.0 73T 1z 2 1208.0 1487.0 -
1 37E386.0 a7 4 20 3 12420 1784.0 16130
2z R43411.0 a1 7 15 3 19950 170z2.0 146Z.0
3 17733.0 66, 2 10 1 1393.0 - -
4 157952.0 TO.8 11 2 1965. 0 1821.0 -
L FERZYEL0 B2 3 5 1 1740.0 - -
& R28556.0 =] 14 2 1305. 0 1954, 0 -
T TOO0166. 0 TO.9 11 2 1080.0 1385.0 -
& 167187.0 5.6 13 2 1437.0 1430.0 -
9 338262.0 = T 1 1697.0 - -
10 RO5324.0 Tr.n 15 z 1347.0 1304. 0 -
11 BYE659.0 57.9 10 2 1803. 0 1083.0 -
12 145031.0 5.2 14 2 1720.0 1932.0 -
13 316923.0 T 14 2 1247.0 1121.0 -
14 453056, 0 53,3 9 1 1634. 0 - -
15 BET326.0 63,9 11 2 1845.0 14230 -
16 126509.0 52,3 7 1 1093.0 - -
Radar Type 5- Radar Waveform-11
Trial List
Trial T4 Feder Ruaber of g':':f:a :.E;;fl‘:"
. Download
Burst Palse C]_lirp Humber of
Burst ID |0ff=et ¥idth (us) |TidEh Pulses per |PEI-1 (us) [PRI-2 (us) [PRI-3 (us)
{ns) (WHz) Burst
1] 263736.0 a5, 9 20 3 1351.0 1680, 0 1453.0
1 4164590 52,3 15 2 1716.0 1886.0 -
2z BETI0Z.0 G567 16 3 1211.0 1400.0 1819.0
3 928790 g9, 7 17 3 1861.0 1065, 0 1282.0
4 2481550 95,6 20 3 1607.0 1194, 0 1461.0
L] 39TE09. 0 711 11 2 1821.0 1782.0 -
& E51431.0 E5.9 G 1 1247.0 - -
T T4413.0 G749 10 z 1380.0 1372.0 -
i 22ERES. 0 54,4 16 3 1203.0 1107.0 14430
9 380056, 0 E5. 8 T 1 17160 - -
10 B33408.0 BB G a 1 1017.0 - -
11 EEE4Y. 0 8.5 14 2 1211.0 1704. 0 -
12 207avE.0 523 15 z 1845.0 1686. 0 -
13 3E8TVL.0 0.1 17 3 1835. 0 1071.0 1266.0
14 B11287.0 a0, 2 17 3 1989.0 1089.0 1950.0
15 368030 831 15 2 1843.0 1406. 0 -
16 189652.0 E5. 8 T 1 17420 - -
17 3415090 Tr.n 13 2 1187.0 1667.0 -
18 495737.0 B5.0 5 1 10120 - -

A 1F, Building B, Zhucke Science Park, No.180 Chongging Road, Hey qu, Fuyong Sub-Disirict, Bao'an District, Shenzhen, Guang Dong, China
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Radar Type 5- Radar Waveform-12

—Trial List
Trial Td %;g:’ Hamber of ng:a {(g.;f;"
Bur=t Pulse C]_lirp Humber of
0ff=et ¥idih (as) Tidth Pulses per (FEI-1 {us) |[PEI-2Z ({us) |PRI-3 (us)
us) (WHz) Burst
o 22811.0 B5.1 T 1 1928.0 - -
1 216473.0 Rz 1 [ 1 1210.0 - -
Z 410004.0 =0 g 1 1871.0 - -
3 G03671.0 g0.2 g 1 1812.0 - -
4 Ta4160.0 959 19 3 1399.0 1906, 0 1608.0
5 1922510 Te.9 14 z 1626.0 1885.0 -
& F8ERS0.0 8.6 14 2 1235.0 1817.0 -
T BV95E2.0 B3 8 G 1 1763.0 - -
& T73423.0 64,7 2 1 1800. 0 - -
9 1686825.0 G614 g 1 1390.0 - -
10 361606, 0 832 15 2 1692.0 1888.0 -
11 BEE3566.0 84,7 16 3 1533.0 1677.0 1638.0
12 T47z41.0 == 17 3 1705.0 1825.0 108&.0
13 144710.0 8.3 14 z 1265.0 1861.0 -
14 3378660 69,3 11 2 1731.0 17ir.0 -
Radar Type 5- Radar Waveform-13
—Trial List
Trial Td ‘T‘;::f Hanber of ng:a E,').;fi:"
Bur=t Pul=e Humber of
Burst ID lsziset Yidth (us) guls:s per |FPEI-1 {us) [PEI—2 (ux) |[PRT-3 (u=)
ns urs
1] 664275, 0 75.3 2 1994.0 1612.0 -
1 Q075860 BG. 3 T 1 1486.0 - -
2 161316.0 6T T 10 z 1617.0 1186.0 -
3 3937460 EE. 6 G 1 1337.0 - -
4 §3B093.0 7.2 13 2 1421.0 1267.0 -
5 GTE9RE.0 TE. 3 15 z 1385.0 1308. 0 -
& 1212v8.0 857 16 3 1547.0 1362.0 1924.0
7 FEZERE. 0 95,4 zZ0 3 15873.0 1880, 0 1249.0
i G04342.0 56,4 16 3 1779.0 1439.0 1046.0
9 S46453.0 236 18 3 1083. 0 1031.0 1452.0
10 91871.0 63,3 9 1 1328.0 - -
11 333080.0 2z.4 15 3 1412.0 1673.0 1322.0
A 1/F, Building B, Zhuoke Science Park, No,180 Chongging Road, Heping: qu, Fuyong Sub-District, Bao'an District, Shenzhen, Guang Deng, China
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Radar Type 5- Radar Waveform-14

Trial List
. ]“.ber Of B“?t 'a'efor-
Trial Id Bursts Period Le])lgt]i
5 5
. Download
Burst Palse C]_lirp Humber of
Burst ID |0ff=et ¥idth (us) |TidEh Pulses per |PEI-1 (us) [PRI-2 (us) [PRI-3 (us)
{ns) (WHz) Burst
1] FE1523.0 93.3 15 3 1853, 0 18120 18358, 0
1 R1E251.0 B9 11 2 1102.0 1734.0 -
2z FH025.0 569 16 3 1044. 0 1182.0 1145.0
3 190900, 0 54.9 16 3 1894, 0 19450 1115.0
4 3439410 Te. 3 12 2 1094, 0 1216.0 -
& 407624, 0 E1.7 g 1 1447.0 - -
& 20319.0 E5.3 T 1 1425.0 - -
T 17z2859.0 60,5 g 1 1875.0 - -
i F2REVE.0 R7.1 T 1 1641.0 - -
9 4755410 §55.9 17 3 1886.0 1964, 0 1489.0
10 14830 TZ.0 1z z 18030 1297.0 -
11 1536470 0.9 15 3 1261.0 1566. 0 15370.0
12 070860 =0 g 1 18RZ. 0 - -
13 453504.0 TO.0 11 z 1789.0 1281.0 -
14 5107880 G7. 2 10 2 1626.0 1881.0 -
15 1347890 91,2 15 3 1352.0 1532.0 1g61.0
16 258306.0 [ T 1 1483.0 - -
17 4412860 1.2 5 1 1237.0 - -
18 B9ETE0. 0 74.1 1z z 1471.0 1245.0 -
Radar Type 5- Radar Waveform-15
Trial List
Trial Td ‘I‘;::’ Humber of Tt :.::):;fl‘:"
= 5
. Download
Burst Pulse C]_lirp Humber of
Burst ID |0ff=et ¥idth (us) |TidEh Pulses per |PEI-1 (us) [PRI-2 (us) [PRI-3 (us)
s z Burst
o 165286.0 5.9 13 2 1110.0 114000 -
1 3660240 RO 2 5 1 1316.0 - -
2 BY34B2.0 629 a9 1 1520.0 - -
3 Ta0s12.0 G4, T 9 1 1902.0 - -
4 1324550 53,5 15 3 1410.0 1087.0 1621.0
5 3402070 65, 4 9 1 1244 .0 - -
& Rd32058.0 k3.2 ] 1 1024.0 - -
T TEE333.0 Bl T 5 1 1605. 0 - -
& 107117.0 T T 14 z 1504. 0 1165. 0 -
9 314500.0 Te. 4 12 2 1030.0 1343.0 -
10 BZeddr. 0 B3.8 & 1 1327.0 - -
11 T2ge1v.0 736 12 2 1524.0 16E3.0 -
12 G1611.0 BT 10 z 17220 11220 -
13 2589458.0 525 15 2 1404. 0 1019.0 -
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Radar Type 5- Radar Waveform-16

Trial List
Trial Td ‘T‘;::’ Famber of i {;‘I.in:"
(=) (s)
. Dowrload
Burst Pulze C]_lirp Humber of
Burst ID O0ff<et Yidth (us) Tidth Pulsez per (PEI-1 {us) [PEI—2 (ux) |[PRT-3 (u=)
{n=) (M=) Burst
1] 348766, 0 576 17 3 18650 10EE. 0 1840.0
1 490019, 0 5.2 16 3 1736.0 1541.0 1408.0
2 390730 4.5 16 3 1834.0 1589.0 1463.0
3 183923.0 774 13 2 1749.0 1460.0 -
4 3ZETIE.0 765 13 z 1815.0 1485.0 -
L 474728, 0 609 g 1 1640.0 - -
& 21324.0 3.0 15 2 10800 1010.0 -
T 1669920 §0.4 14 2 1524.0 17EZ2.0 -
& 310973.0 67.5 10 2 1764.0 1151.0 -
9 486554, 0 62,1 g 1 1498.0 - -
10 3515.0 g6 4 16 3 1773.0 1966.0 1263.0
11 1479258.0 543 15 3 1893.0 1185.0 1788.0
12 293226.0 769 13 2 1226.0 1837.0 -
13 43EHZE. 0 98. 5 19 3 119z2.0 1295.0 1544.0
14 584015.0 EB.2 [} 1 1644.0 - -
15 130832.0 3.0 T 1 1402.0 - -
16 274684, 0 94 & 19 3 1296.0 1700.0 1283.0
17 418579, 0 a1.9 18 3 1870.0 1875.0 1166.0
18 GE3464. 0 §8.2 16 3 173z2.0 1881.0 1189.0
19 112787.0 695 11 2 1038.0 1224.0 -
Radar Type 5- Radar Waveform-17
Trial List
Trial Td ‘T‘;::f Hanber of e :.:;;fl‘:"
{s) {s)
. Download
Bur=t Pul=e C]_lirp Humber of
Burst ID O0ff<et Yidth (us) Tidth Pulsez per (PEI-1 {us) [PEI—2 (ux) |[PRT-3 (u=)
{n=) (M=) Burst
1] 429224, 10 g6, 4 16 3 1288.0 1815.0 1486.0
1 G70241.0 az.2 18 3 1898.0 1719.0 1896.0
2 a1zaa0. 0 §0.4 14 2 1516.0 1599.0 -
3 1886030 b4 3 [} 1 1336.0 - -
4 400524. 0 3.1 3 1 1303.0 - -
L 641915.0 9.4 11 z 1803.0 1546.0 -
6 883823, 0 691 11 2 1279.0 1639.0 -
7 128373.0 100.0 20 3 1378.0 1435.0 1896.0
8 370379.0 796 14 2 1239.0 1705.0 -
9 611194, 0 8554 17 3 1374.0 1879.0 1623.0
10 888665, 0 3.3 [} 1 1016.0 - -
11 A55ar. 0 65,3 9 1 1708.0 - -
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Radar Type 5- Radar Waveform-18

—Trial List
Trial Td ‘I‘;::’ Humber of g;f:a :.E:):;fl‘:"
Burst Pulse C]_lirp Humber of
Burst ID |0ff=et ¥idth (us) |TidEh Pulses per |PEI-1 (us) [PRI-2 (us) [PRI-3 (us)
s z Burst

o 282143.0 EE. 3 [ 1 1820.0 - -

1 459633.0 B8 3 7 1 170 - -

2 TOESTT.0 723 1z z 1610.0 10390 -

3 RE9559.0 54.5 16 3 1131.0 1v61.0 1721.0
4 2661610 526 15 z 1575.0 1431.0 -

1 4744550 63,3 9 1 1095.0 - -

& GE0544. 0 50,0 14 z 1118.0 1813.0 -

T 33818.0 90,3 17 3 1660.0 1853.0 1123.0
& 240319.0 a1.1 15 3 1638.0 1783.0 1172.0
a 447400.0 95,6 19 3 1626.0 1036. 0 1385.0
10 654516, 0 g2. 7 15 2 1710.0 1990.0 -

11 5083.0 RO T 5 1 1234.0 - -

12 216438.0 75,4 14 2 1047.0 1102.0 -

13 421325.0 99 5 20 3 1299.0 1565.0 1569.0

Radar Type 5- Radar Waveform-19
—Trial List
wia s ledwRwberof Rl pad”
Bur=t Pul=e Humber of
Burst ID lsziset Yidth (us) guls:s per |FPEI-1 {us) [PEI—2 (ux) |[PRT-3 (u=)
ns urs

1] TIITEE.0 85, 6 17 3 1801.0 1067.0 1927.0
1 AyFEsz.0 7. 4 7 1 1723.0 - -

2 221187.0 95,6 19 3 1066, 0 1665. 0 1324.0
3 4529150 69T 11 2 1v81.0 15450 -

4 TOROVL.O i 13 2 1642.0 1317.0 -

L S47923.0 2.0 g 1 1866. 0 - -

& 191373.0 554 17 3 1997.0 1077.0 1366. 0
7 432861, 0 a7, 3 Z0 3 1va0.0 1896, 0 1367.0
i 740040 95,2 19 3 1391.0 17870 18v2.0
9 a1E542.0 95, 4 12 3 1020.0 1892.0 1414.0
10 1621v6.0 B4 5 G 1 10564.0 - -

11 403583.0 g0, 4 14 2 1860.0 1436.0 -
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Radar Type 5- Radar Waveform-20

Trial List
Trial Td ‘I‘;::’ Humber of Tt {Z,'.inl"
(=) (=)
. Download
Burst Pulse C]_lirp Humber of
Burst ID |0ff=et ¥idth (us) |TidEh Pulses per |PEI-1 (us) [PRI-2 (us) [PRI-3 (us)
{n=) (WHz) Burst
o 4534700 4.7 12 2 1619.0 1611.0 -
1 BEEOTE. 0 BT 1 T 1 1560. 0 - -
2 95310.0 a1.9 15 3 1392.0 1476.0 1276.0
3 2799140 5§31 15 2 1809.0 17F2.0 -
4 4526360 RO T [ 1 1003. 0 - -
5 5423240 8.2 14 2 1574.0 1600. 0 -
& TESE1. 0 = 7 1 1186.0 - -
T 257TEE.0 1.0 11 2 15z21.0 1B67.0 -
i 433654.0 9.0 14 z 1777.0 19260, 0 -
9 G20357.0 635 10 2 1284.0 1425.0 -
10 54310.0 73.5 1z 2 1904, 0 1382.0 -
11 2385060 0.5 11 2 1864.0 11160 -
12 417036, 0 76,6 13 2 1045. 0 1300.0 -
13 BRTAT4.0 5.2 14 2 1160.0 1676.0 -
14 20560 61.& g 1 1277.0 - -
15 212751.0 94.9 19 3 1450.0 1206. 0 1860.0
Radar Type 5- Radar Waveform-21
Trial List
Trial Td ‘T‘;::f Hanber of e :.:;;fl‘:"
{s) (s}
. Download
Bur=t Pul=e Humber of
Burst ID lz‘f;:i;et Yidth (us) gﬂ::s per |FPEI-1 {us) [PEI—2 (ux) |[PRT-3 (u=)
1] 526149.0 78.5 2 1663.0 1695, 0 -
1 T67136.0 59.5 17 3 1174.0 12620 1167.0
2 128650 a4 g 1 18532.0 - -
3 254612.0 9.6 14 2 1633.0 1820.0 -
4 4566550 6.0 13 2 11120 1811.0 -
5 TIETES.0 B3 6 <1 1 1144. 0 - -
& QE0372.0 509 14 2 1220.0 1083.0 -
7 Z2BzZ49.0 G616 g 1 17z4.0 - -
i 457279.0 3.4 G 1 1201.0 - -
9 TORT20.0 E3.9 g 1 1373.0 - -
10 9518470 60,4 g 1 1453.0 - -
11 194532.0 21. 4 15 3 1765.0 1726.0 1227.0
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Radar Type 5- Radar Waveform-22

Trial List
Trial Td ‘T‘;::’ Famber of i {;‘I.in:"
(=) (=)
. Dowrload
Burst Pulze C]_lirp Humber of
Burst ID O0ff<et Yidth (us) Tidth Pulsez per (PEI-1 {us) [PEI—2 (ux) |[PRT-3 (u=)
{uns) (WHz) Burst
1] 261888.0 7.0 13 2 1191.0 13630 -
1 40764650 5.1 T 1 1245.0 - -
2 BEZ31%9.0 g2, 1 g 1 1836.0 - -
3 aa10v.0 759 13 2 1334.0 1236.0 -
4 Z43514.0 500 14 z 1214.0 1882.0 -
5 F89454.0 Rz.0 [ 1 1701.0 - -
& R310583.0 556 17 3 1693.0 12950 1908.0
T 51168.0 728 12 z 18220 1357.0 -
B 2eB24B.0 955 20 3 18359.0 1746.0 1389.0
9 3718060 57.9 7 1 1193.0 - -
10 141570 959 19 3 1689.0 187000 1066. 0
11 635610 [ 4 1 1162.0 - -
12 2075100 9z.0 15 3 1745.0 1664. 0 1455.0
13 3536380 7.3 T 1 1534.0 - -
14 4575150 0.5 11 2 1684. 0 1586.0 -
15 458535, 0 To.0 11 z 104z2.0 1664. 0 -
16 1895210 54.0 15 3 1766.0 163000 1176.0
17 338330.0 7.1 13 2 1BEY.0 1087.0 -
18 475528.0 232 15 3 1955. 0 1015.0 1340.0
19 278940 95,5 19 3 1760.0 1614.0 1817.0
Radar Type 5- Radar Waveform-23
Trial List
Trial Td ‘I‘;::’ Humber of g;f:a {E,'.in:"
. Download
Burst Pulse Chirp Hunber of
Burst ID |0ff=et ¥idth (us) Ht]}. ;uls:s per |[FEI-1 (us) [PRI-2 {us) [PRI-3 (us)
s ¥4 nrs
o 247117.0 RO.1 [ 1 1841.0 - -
1 453362.0 935 15 3 1590.0 1081.0 14130
2 BAOSYE. O 65,5 11 z 1707.0 1677.0 -
3 14140.0 BG. 3 T 1 1086. 0 - -
4 220734.0 §6.0 16 3 1863, 0 110&. 0 1887.0
5 4283670 7.2 13 2 1672.0 1536.0 -
& 5366510 Fd. 4 ] 1 1617.0 - -
T 543157.0 1.1 11 2 1328.0 1243.0 -
& 1965850 76,2 13 2 1940.0 1770.0 -
9 403231.0 502 14 2 1045.0 1209.0 -
10 G10z02.0 7T 14 2 1655. 0 1214.0 -
11 §18228.0 90,9 15 3 1616.0 1862.0 1601.0
12 170Z67.0 63,7 10 2 1377.0 1441.0 -
13 37P306.0 G7. 4 10 2 1872.0 1313.0 -
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Radar Type 5- Radar Waveform-24

—Trial List
mid Rl Reber ot e
Bur=t Pulse Fumber of
Burst ID |0ff=et ¥idth (us) Pulses per |PEI-1 (us) [PRI-2 (us) [PRI-3 (us)
s Burst
o G23071.0 a4.0 19 3 1643. 0 1745.0 1841.0
1 853381.0 TO.8 11 2 117v.0 1201.0 -
2 186223.0 BE. 3 7 1 100&. 0 - -
3 37E74.0 95, 7 19 3 1230.0 1163.0 1332.0
4 BO01351.0 90,6 17 3 121v.0 1852.0 1435.0
5 G2B4E2.0 4.5 12 2 1669. 0 1281.0 -
& 1282650 926 15 3 1065. 0 1669. 0 12220
[ J51161.0 §8.0 17 3 1493.0 1135.0 1380.0
i BV3425.0 95. 5 19 3 1607.0 1822.0 1602.0
a Ta3431.0 TO.5 11 Z 1141.0 11750 -
10 100737.0 a4.0 19 3 1009.0 1629.0 1986.0
11 3246510 EE. & G 1 1240.0 - -
12 B4EZTE. 0 g§7.7 17 3 1438.0 1863, 0 1164.0
Radar Type 5- Radar Waveform-25
—Trial List
Trial T4 Fader Ruaber of g;f:a {El;.ifﬁ"
Burst Pulze C]_lirp Humber of
Burst ID O0ff<et Yidth (us) Tidth Pulsez per (PEI-1 {us) [PEI—2 (ux) |[PRT-3 (u=)
{us) (WHz) Burst
o 1263542, 0 63, 6 10 2 1306. 0 1161.0 -
1 119456, 0 3.1 15 z 14z20.0 1315.0 -
2 4529580 0.9 g 1 1687.0 - -
3 G4EE41.0 TeT 15 z 1776.0 1185.0 -
4 1205425, 0 7.4 13 z 1783.0 1510.0 -
5 747450 G5, 5 10 2 1576.0 1323.0 -
] 4333000 63T 9 1 13335.0 - -
[ 00152, 0 a1.z 15 3 1408.0 1681.0 1278.0
A 1/F, Building B, Zhuoke Science Park, No,180 Chongging Road, HepingShequ, Fuyong Sub-District, Bao'an District, Shenzhen, Guang Dong, China
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Radar Type 5- Radar Waveform-26

TS2112171W07

Trial List
Trial T4 Feder jusber of Period ;(:;;éfﬁ"
5 5
. Download
Burst Palse C]_lirp Humber of
Burst ID O0ff=zet Yidth (us) Tidth Pulsez per (PET-1 {us) [PRI-2 {us) |PRT-3 (us)
us T Burst
1] B4EEEE. 0 836 15 3 1632.0 11%5.0 1000. 0
1 14067. 0 594 17 3 1173.0 1827.0 1656. 0
2z 1545953.0 EE. & <1 1 1832.0 - -
3 353789.0 a0, 9 15 3 1851.0 1664, 0 1985.0
4 R2E358.0 B4 T G 1 1826.0 - -
L BR4506. 0 ar. T zZ0 3 1734.0 1202.0 1280.0
& 1636650 676 10 2 1671.0 1434. 0 -
T 333410.0 95, 7 192 3 1685.0 1469.0 1268.0
& 504006 0 63,3 10 2 1760.0 1964, 0 -
9 GYEZ87.0 8.3 14 2 1591.0 1082.0 -
10 147590.0 E5.0 <1 1 14z7.0 - -
11 3124790 54.9 16 3 1129.0 1936.0 1199.0
12 452953.0 4.6 12 2 1989.0 1886.0 -
13 GEEDZZ. 0 B33 a 1 1885.0 - -
14 121457.0 995 20 3 1036.0 15150 1120.0
15 2526060 63,6 9 1 1647.0 - -
16 461322.0 87.3 16 3 1931.0 1081.0 1531.0
Radar Type 5- Radar Waveform-27
Trial List
Trial T4 Feder Ruaber of Period ;(:;;éfﬁ"
5 5
. Download
Burst Palse C]_lirp Humber of
Burst ID |0ff=et ¥idth (us) |TidEh Pulses per |PEI-1 (us) [PRI-2 (us) [PRI-3 (us)
{ns) (WHz) Burst
1] 565136, 0 85, 6 16 3 1946.0 1075.0 1015.0
1 §9970.0 =] 10 2 1029.0 1780.0 -
2z Z43121.0 4.2 <1 1 1111.0 - -
3 3260340 1.2 g 1 1104.0 - -
4 B4EZEE. 0 ar.1 20 3 1167.0 1269.0 1100.0
L] TOR2E. 0 23,3 20 3 1142.0 16520 1622.0
& 224093.0 G2 4 g 1 1686.0 - -
T FTE1ET.0 502 14 z 1126.0 1769.0 -
i R27306.0 576 17 3 1216.0 1445.0 11780
9 R224Y.0 85.58 16 3 1847.0 1345.0 14720
10 204582.0 831 17 3 1023.0 1124.0 1631.0
11 3579410 65,3 9 1 1845.0 - -
12 R10977.0 2. B =1 1 1470.0 - -
13 F3695.0 RZ. 3 [ 1 1312.0 - -
14 186023.0 T4.1 12 2 1215.0 1200.0 -
15 339327.0 E4. 9 4 1 1473.0 - -
16 4510530 762 13 2 1376.0 1502. 0 -
17 148650 60, 4 g 1 17RS.0 - -
18 167357.0 §1.5 15 2 1491.0 1103.0 -
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Radar Type 5- Radar Waveform-28

Trial List
Trial Td ‘T‘;::f Hanber of e :.:;;fl‘:"
{s) (s}
. Download
Bur=t Pul=e Fumber of
Burst ID lsziset Yidth (us) guls:s per |FPEI-1 {us) [PEI—2 (ux) |[PRT-3 (u=)
us ur s
1] BOFT09.0 B0.5 g 1 1867.0 - -
1 TEOZ49.0 BB T [} 1 1246.0 - -
2 ag9e003. d 86. 8 16 3 1774.0 100z. 0 1967.0
3 238634. 0 769 13 2 1126.0 1474.0 -
4 4776TE. 0 el 13 2 1264.0 1082.0 -
L T18312.0 92,3 15 3 1180.0 1486.0 149z2.0
6 0395, 0 [i: " 14 2 1301.0 17E7.0 -
7 208370, 0 9z.2 15 3 1898.0 1282.0 1713.0
8 445240 0 §9.0 17 3 1260.0 1706. 0 1411.0
9 GE9ZEE. 0 0.9 11 Z 1878.0 1620.0 -
10 932305.0 631 9 1 1782.0 - -
11 1véz31.0 BB.3 [} 1 1822.0 - -
Radar Type 5- Radar Waveform-29
Trial List
Trial Td ¥;::’ Ruaber of i :.::;fﬁ"
(=) (=)
. Townl oad
Burst Fulse Cbirp Homber of
Burst ID  |0ffset ¥idth (us) [TidER Pulses per |PEI-1 {us) [FRI-2 (us) (FRI-3 (us)
s T Burst
(1} 277486.0 83.4 15 3 1464.0 1208.0 1801.0
1 437580, 0 973 20 3 1319.0 1526.0 1638.0
2 5984450 a0. 4 17 3 1079.0 1286.0 1674.0
3 arv0ag. 0 1.8 15 3 1863.0 1161.0 1802.0
4 2B72E1.0 952 20 3 1576.0 1877.0 1766.0
5 419593, 0 59.5 g 1 1862.0 - -
6 530724.0 g0.0 14 2 1263.0 1137.0 -
T TraEE. 0 g6.5 16 3 1084.0 11z5.0 1825.0
8 23803z.0 91.1 15 3 1108.0 1899.0 1442.0
9 398605 0 93.5 15 3 1867.0 1373.0 1087.0
10 BEZ2026. 0 a0, 7 g 1 1033.0 - -
11 B7EG4. 0 67.2 10 z 1288.0 1408.0 -
12 219083.0 61.8 g 1 1885.0 - -
13 378234, 0 79.4 14 2 1933.0 1667.0 -
14 540596, 0 g1.4 18 z 1096.0 1464.0 -
15 37816.0 657 10 1 1496.0 - -
16 1957940 6.0 13 2 1733.0 1265.0 -
17 3587E4. 0 g1.0 14 z 1326.0 1665. 0 -
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Radar Type 6- Radar Waveform-0

Trial List
miaza Bl BEE g lee  Temine sual, s
20 (uz) DX A (kHz) (:]51 Fumber
. Downl oad 3z

e 1 2 ; ;

L] E364 BTLV B354 &705 EE48
5 R31Z2 5260 RE35E BEOS ERTO
10 5347 EE05 292 5447 EEEE
15 EgZ1 5535 RZ06 R45Z2 E4RR
20 RE36 BRI 434 R306 411
25 EERE B5TE 47 B4352 B34l
30 R4 5204 R458 RZ5h R3Z7V
35 5293 ER0Z2 BETT 5403 5330
40 EE1Z2 &Tz0 EEd4 EE15 EEE1
45 BETE Br04 R366 asl] B3ET
50 B2TE BTZ23 R353 B3G5 B263
b5 RE30 B37R R718 RZ51 RE04
&0 5453 =0 5472 5400 262
65 F3R4 45T EE4E R466 BE11
0 ETi5 5402 BRGS BG4 B398
Th EER&T ERET BET4 B354 B39
B0 313 BR3T RZRE F47h R2T2
856 5358 474 EEEE 5410 5355
a0 BRIV 5352 R356 RE6d BE9T
95 Evzl B263 E439 ET06 EEZ25
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Radar Type 6- Radar Waveform-1

Trial List
miaza Bl BEE g lee  Temine sual, s
20 (uz) DX A (kHz) (:]51 Fumber
. Downl oad

e 1 2 ; ;

L] E51% EETE BZT0 204 [t
5 RE&0 =ra il RESE B394 RERS
10 297 5333 5542 5609 5708
15 BE&S ERET 64T B4 7 B254
20 Ravh 5395 R354 Rd44 E705
25 BG4 ER35 B450 RERS B4R
30 R403 BRTE RRSE RAdl RdER
35 574 E530 BBZ3 EERS BEZT
40 EER3 5704 BET3 BE33 724
45 B3T3 5348 B33l BR13 BE3T
50 EE44 B514 EESE BE9T B2RT
b5 RETZ 4Tl R473 474 RE3E
&0 b544 535345 BEE2 1oy 413
65 2Tl 415 BERO B3T1 B335
0 Rag2 416 BR33 BT06 BERG
Th EE3E BE9E RERG R436 E716
B0 R38b BEGS R4R3 349 R4RE
856 5336 G534 5703 5382 5250
a0 ERO& 5513 RE90 R3z26 RE31
95 EE23 EE465 E289 E490 EES0

A 1/F, Building B, Zhuoke Science Park, No, 190 Chongging Road, Hey u, Fuyong Sub-District, Bac'an District, Shenzhen, Guang Dong, Ghina

Shenzhen STS Test S ervices C 0., Ltd. Tal: +86-755 3688 6288 Fax+86-T55 3688 6277  Hitp/iwww stsapp.com E-mail: stsgbstsapp.com
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Radar Type 6- Radar Waveform-2

Trial List
miaza Bl BEE g lee  Temine sual, s
20 (uz) DX A (kHz) (:]51 Fumber
. Downl oad

e 1 2 ; ;

L] R302 5342 EE51 R4RE BE11
5 B493 G552 B310 RZRT RE0&
10 BEET EEiE1 5374 5362 Bi530
15 R3ZZ2 5320 REOZ E47E E364d
20 EERR 5363 R316 R357 (a1
25 R332 G564 R31Z2 REGZ B405
30 RRZZ R4 T R410 RE1E R2R3
35 5311 5553 EEEG 5470 265
40 BR3T 5395 ET10 R491 BdE8
45 BETO0 5465 BT04 B4b5 5406
50 B354 5400 EB13 E¥z0 E365
b5 R296 B2TE REAdl R44h REZE
&0 BG4 B520 53595 5334 5290
65 R401 ERTE B3R89 BEES ERGE
0 Rzg2 B549 B407 B3G5 BE4T
Th F543 EROS BESZ EETE BETE
B0 ERS1 B2Fh k351 ER1Z RE00
856 5304 5352 5352 5455 BEEE
a0 E419 G542 B350 BEZ6 ER1S
95 EY09 EER2 E413 EEE3 E3b4

A 1/F, Building B, Zhuoke Science Park, No, 190 Chongging Road, Hey u, Fuyong Sub-District, Bac'an District, Shenzhen, Guang Dong, Ghina

Shenzhen STS Test S ervices C 0., Ltd. Tal: +86-755 3688 6288 Fax+86-T55 3688 6277  Hitp/iwww stsapp.com E-mail: stsgbstsapp.com
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Radar Type 6- Radar Waveform-3

Trial List
miaza Bl BEE g lee  Temine sual, s
¥pe {ns) per fop (kHz) (:2 Humber
. Downl oad 3 . g 3 ] cic]

EEe i |0 1 2 2 4

L] BERY BhiE1 BE17 EE16 E368
5 BE3E 5704 R355 B4z0 B335
10 BE15 5360 5415 BE51 5313
15 Bddr BE05 BEZ0 BER3 ERES
20 RE19 BERT R4TE k330 ERO5
25 BEOG BE1E R356 443 BEE1
30 RE3S B3IAT R3RE RROZ RE0S
35 5347 bE4Y 266 5411 5451
40 334 5332 RT09 BEET F394
45 RE04 B539 Bdfd B437 BEEE
50 R3G90 Bdz1 E416 EET4 B455
b5 [S1ae1a] BEE0 RZva R438 R3z24
&0 5499 710 5705 5404 5305
65 REG5 BEZE BES9 R3R4 B4R
0 EETE B272 432 R385 EER1
Th BE4T B323 RTz4 RERG BTzl
B0 REa3 B3v9 EhRG4 R361 EROS
856 5479 =] 5341 1oy E715
a0 [Yapeas) 5454 R401 BE3T L% baic
95 R280 E316 EEG2 281 EE40

A 1/F, Building B, Zhuoke Science Park, No.180 Chongging Road, Hey yu, Fuyong Sub-Disirict, Bao'an District, Shenzhen, Guang Dong, China

Shenzhen STS Test S ervices C 0., Ltd. Tal: +86-755 3688 6288 Fax+86-T55 3688 6277  Hitp/iwww stsapp.com E-mail: stsgbstsapp.com
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Radar Type 6- Radar Waveform-4

Trial List
. Hopping .
Trial Id ¥;::r :ﬁ:ﬁ PRI {ux) Puls]e[s g:l;l;lng ieqn:tce :'::lqi‘i:cy
(us) ver Yor | {}) n Fomher
. Downl oad : : 3 g ; 3 37

T 1 z ; ;

1} R337 55345 RER3 R30Z RETS
5 BETY B5ZE 5450 BE33 Bi542
10 R3RE B514 R4RE RERE BETZ
15 R401 BRT4 RA11 EE6R R3T0
20 BETL =ttt 2595 5465 5303
25 R456 5365 715 E470 B350
30 E703 422 Rz EBT3 FER4
35 426 B2E3 EE54 BEE1 BdEZ
40 RE45 5495 RZv0 474 REGd
45 Brol 22 B425 5480 BERZ
50 R26h ERAT B45T BR300 4352
56 724 4357 459 RZRE E715
&0 E4E3 27T EE3T 5705 5345
|15 EB93 B2EE RES1 RER1 [
T0 R27h 5541 R354 BRI ER1&
FL] 5346 B71Z EE04 5544 5358
80 ERZT B5TE RZ54 447 Bddz
B85 R4R4 B5RS R4 Ehdd F374
a0 5343 556G 54758 5638 5354
95 B3TZ = BZvd R29Z BdES

A 1F, Building B, Zhucke Science Park, No, 180 Chongg;

Shenzhen STS Test S ervices C 0., Ltd. Tal: +86-755 3688 6288 Fax+86-T55 3688 6277  Hitp/iwww stsapp.com E-mail: stsgbstsapp.com

g Road, Hey u, Fuyong Sub-Disirict, Bao'an Distnct, Shenzhen, Guang Dong, China




Page 64 of 89 Report No.: STS2112171W07

Radar Type 6- Radar Waveform-5

Trial List
. Hopping .
Trial Id ¥;::r :ﬁ:ﬁ PRI {ux) Puls]e[s g:l;l;lng ieqn:tce :'::lqi‘i:cy
(us) ver Yor | {}) n Fomher
. Downl oad : : 3 g ; 3 a0

T 1 z ; ;

1} RR9Z BR&4 R459 R453 R415
5 518 Bi551 B35 BET1 E3T4
10 R253 ERO0 A=k B37E BE93
15 RE04 GTid EA10 EEGZ Rd32
20 B2T8 &711 BEET BETE B2TT
25 R307 G445 EET4 F414 B2T0
30 R403 281 RAol 428 RE24
35 EEZE 5564 E4350 B339 378
40 R457 ERE1 BES3 BE17 RE30
45 BEd4 BT0s B453 B342 BE18
50 R295 ER1S BES3 RE9S B45T
56 R391 G5RS E4RE RESE ERGZ2
&0 EEaT E469 EE25 R204 B318
|15 BRSOV BE531 EEZ1 R436 B4Z3
T0 R27E BEER R340 R45h RdEE
FL] 5438 53515 BETE 614 5330
80 ERZ20 ERA0 BESG R264 B258
B85 R405 G545 EEZG R3d6 RETE
a0 BEET EE38 5342 5600 265
95 EETL B33 E345 BEST ERZ3

A 1F, Building B, Zhucke Science Park, No, 180 Chongg;

Shenzhen STS Test S ervices C 0., Ltd. Tal: +86-755 3688 6288 Fax+86-T55 3688 6277  Hitp/iwww stsapp.com E-mail: stsgbstsapp.com

g Road, Hey u, Fuyong Sub-Disirict, Bao'an Distnct, Shenzhen, Guang Dong, China




Page 65 of 89 Report No.: STS2112171W07

Radar Type 6- Radar Waveform-6

Trial List
. Hopping .
Trial Id ¥;::r :?ﬁ:ﬁ PRI {ux) Puls;s g:ﬁzlng ieqn:tce :::;Ei:cy
(u=) per fop (kHz) :: Humber
. Downdoad 5 . 3 9 1 3 33

LG 1 z : :

1] R3TZ 5348 B4ZE RA24 RZ60
L 5283 = B510 5434 BES1
10 BGEY 5289 BA3E BETO G714
15 EETT B2E6 F342 EERS R278
20 £400 BAE2 EE49 b724 BE40
25 BG4 EEEZ E300 B445 B405
30 R2OT G713 F431 BRSO Fd44
35 BEGT 5445 ETO01 B402 B280
40 B326 B286 EEZ1 B352 B250
45 EERY 5313 EE41 5484 5704
L1 B398 B4 T4 EEGD B274 B421
L1 BEO5 BGZE E345 B374 BERT
&0 ET11 EE1D EG42 5301 b4R4
65 ET1E EEZ0 ER36 B366 B413
70 R414 B3T8 B417 R316 R425
75 B36T BESE E454 B296 5430
80 BE2T BAG4 2513 B273 BE0S
85 B4RE B363 R491 R3kZ2 R36R
a0 E518 5631 BGGE BEES B328
95 E485 BEOZ2 ERO0 B3890 EE31

A 1F, Building B, Zhucke Science Park, No, 180 Chongg;

Shenzhen STS Test S ervices C 0., Ltd. Tal: +86-755 3688 6288 Fax+86-T55 3688 6277  Hitp/iwww stsapp.com E-mail: stsgbstsapp.com
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Radar Type 6- Radar Waveform-7

Trial List
. Hopping .
Trial Id ¥;::r :ﬁ:ﬁ PRI {ux) Puls]e[s g:l;l;lng ieqn:tce :'::lqi‘i:cy
{us) per fop (kHz) :: Humber
. Downl oad

T 1 : ; ;

1} RR30 BRET R351 k310 R450
5 5325 ER25 5655 5500 5410
10 BRZ3 ERRS BETE R&90 B260
15 ERGE 5383 Rd4h RE03 471
20 54958 E514 5650 5638 59T
25 Rd31 ERG3 RZ50 R404 Bd52
30 R4R1 G561 RATO REdA F3h4
35 EE42 5331 BEB33 EEo94 BEET
40 R301 5540 B389 BERG REZ2
45 B2TT 5391 BROT 5396 BE0Z
50 EERZ G494 B2l RER0 BEz0
56 R363 ET1S EE4E B335 R295
60 BG4 B628 E263 BAE4 BE0a
|15 R253 55343 BES4 BETZ BET3
T0 RES3 BR1T 457 R351 R268
FL] 292 5357 5326 5706 BEZT
80 BE5Z2 B2E2 R35T RZTE E716
B85 R27v0 BR11 R4 R4R3 (el
a0 5351 5500 RZ55 5394 EET1
95 E400 5265 B3Z27 BE43 B313

A 1F, Building B, Zhucke Science Park, No, 180 Chongg;

Shenzhen STS Test S ervices C 0., Ltd. Tal: +86-755 3688 6288 Fax+86-T55 3688 6277  Hitp/iwww stsapp.com E-mail: stsgbstsapp.com
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Radar Type 6- Radar Waveform-8

Trial List
. Hopping .
Trial Id ¥;::r :?ﬁ:ﬁ PRI {ux) Puls;s g:ﬁzlng ieqn:tce :::;Ei:cy
(u=) per fop (kHz) :: Humber
. Downl oad g . 3 9 ] 3 33

LG 1 z : :

1] R310 R3R1 RZ2a7 R374 R322
L B36T BEZ23 B285 BEES BE1T
10 E4R4 5342 BT1T B456 R251
15 BARG ER10 ER45 RA4a R405
20 B&80 5631 BE30 BETO 5318
25 E435 5453 EROS EE16 B493
30 BE4T BAZT R386 EEOA Bd52
35 E470 BT24 E300 R420 BE80
40 EETE B4E2 E407 B357 B274
45 5320 5457 B4 79 BRE0 BE05
L1 5351 BGZ2 BET1 B445 B4i58
L1 EE2E B2E3 EZTO EROZ B397
&0 BG29 5440 BGTE 5704 EE44
65 EE33 B&05 B405 B475 BEES
70 R451 BRA0 BZ6G R346 RETS
75 E264 5205 B2EG 5454 B3TE
80 BG23 5401 BZGT ET06 EE45
85 F485 BARD R3304 R305 R373
a0 EEEG E454 BEG0 5344 RG9S
95 E304 5378 E363 B321 B311

A 1F, Building B, Zhucke Science Park, No, 180 Chongg;

Shenzhen STS Test S ervices C 0., Ltd. Tal: +86-755 3688 6288 Fax+86-T55 3688 6277  Hitp/iwww stsapp.com E-mail: stsgbstsapp.com

g Road, Hey u, Fuyong Sub-Disirict, Bao'an Distnct, Shenzhen, Guang Dong, China
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Radar Type 6- Radar Waveform-9

Trial List
. Hopping .
Trial Id ¥;::r :ﬁ:ﬁ PRI {ux) Puls]e[s g:l;l;lng ieqn:tce :'::lqi‘i:cy
(us) ver Yor | {}) n Fomher
. Downl oad g ) 5 g , - 30

T 1 z ; ;

1} REER BRA0 RT0S RR3R R4
5 5409 5545 5360 5351 5348
10 R255 BE05 RE53 BBS3 E302
15 R268 B53T REER4 RR93 R380
20 417 5274 BEYZ 5718 Bi543
25 BE5Z2 B2ET RE5E6 EE1Z EERO
30 RE32 BR35 EhRG4 RRO4 R230
35 EE&0 ER1Z 5340 BEE1 EET3
40 RE04 415 E4355 BE30 271
45 BEZT 46T BRG2 B61G BERE
50 E546 5401 BEZT BVZE EE41
56 R265 5338 714 B3TZ 4T3
&0 EE26 EE39 EET4 5369 BER0
|15 R3I&T 452 EB4T E71E E3T0
T0 RR9S B2RE Rd5d R454 R385
FL] BEZE 53505 5542 5374 5341
80 E711 5355 B404 R264 ERZ3
B85 R443 5326 R4R1 R2T0 REGT
a0 5356 B5Z1 5303 724 5470
95 RE39 5558 R351 RZTE B3TE

A 1F, Building B, Zhucke Science Park, No, 180 Chongg;

Shenzhen STS Test S ervices C 0., Ltd. Tal: +86-755 3688 6288 Fax+86-T55 3688 6277  Hitp/iwww stsapp.com E-mail: stsgbstsapp.com
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Radar Type 6- Radar Waveform-10

Trial List
. Hopping .
Trial Id ¥;::r :ﬁ:ﬁ PRI {ux) Puls]e[s g:l;l;lng ieqn:tce :'::lqi‘i:cy
(us) ver Yor | {}) n Fomher
. Downl oad 0 . 3 Iy ) 3 37

T 1 z ; ;

1} R34h 55h4 RAdd RESE R354
5 5548 5470 54355 EB14 BE53
10 594 G492 BR324 R303 B3Z23
15 R3RTY BEGT EERT FAd1 ERTZ
20 B4Z5 5440 5610 B711 B516
25 473 G414 R355 EES4d BET4
30 FR41 G718 432 R430 RER1
35 B431 B4R7 5348 EE16 [T
40 E71G [ RZ05 R385 EERS
45 Bd4F B645 BERT9 BR33 BETT
50 BT03 G295 RERZ BEEG B250
56 B330 G535 BESZ R403 Fdd4
&0 EEER 5704 ER19 BETE B427
|15 EE9G ERES BEBS3 R4R0 RE40
T0 R304 471 RR47 RZ58 RGOS
FL] 264 494 5454 5695 5455
80 R495 BEE0 R293 BRZT RE35
B85 718 5361 FA43 ER11 RdG2
a0 BE3E2 5310 5394 501 475
95 EETE 5327 B3TE B333 B362

A 1F, Building B, Zhucke Science Park, No, 180 Chongg;

Shenzhen STS Test S ervices C 0., Ltd. Tal: +86-755 3688 6288 Fax+86-T55 3688 6277  Hitp/iwww stsapp.com E-mail: stsgbstsapp.com

g Road, Hey u, Fuyong Sub-Disirict, Bao'an Distnct, Shenzhen, Guang Dong, China




Page 70 of 89 Report No.: STS2112171W07

Radar Type 6- Radar Waveform-11

Trial List
. Hopping .
Trial Id ¥;::r :ﬁ:ﬁ PRI {ux) Puls]e[s g:l;l;lng ieqn:tce :'::lqi‘i:cy
{us) per fop (kHz) :: Humber
. Downl oad . 3 3 ] 3 35

T 1 : ; ;

1} RRO3 RO BRSO R35Z2 RE04
5 5590 492 5510 5335 BEZ5
10 R251 5565 455 344 E345
15 319 5285 RAGE R338 R338
20 5509 EEE1 5325 B389 5361
25 EERE3 ERZ0 442 EE15 E716
30 R411 G4RH RAG1 k300 R315
35 BRZE 5360 EEO1 BEZE EEES
40 R323 B5GH EE3E R3I6Z R455
45 B427 5263 BE3T BEAT 5628
50 R404 5548 R341 R359 BE0Z2
56 ER15 B2TFT BE9T E415 B305
60 5394 Edi54 L BA39 £33
|15 B350 B2EE BEB3Z BESZ 493
T0 RR33 BRET ER1R RET4 RESE
FL] 5433 G514 5E30 BTG 265
80 EE05 5441 B350 RE36 Bd4355
B85 R3b1 G474 RARd ERO0 REd2
a0 5321 EETY 5452 5610 BG4
95 R3558 5443 EE4T BES1 ERZTV

A 1F, Building B, Zhucke Science Park, No, 180 Chongg;

Shenzhen STS Test S ervices C 0., Ltd. Tal: +86-755 3688 6288 Fax+86-T55 3688 6277  Hitp/iwww stsapp.com E-mail: stsgbstsapp.com

g Road, Hey u, Fuyong Sub-Disirict, Bao'an Distnct, Shenzhen, Guang Dong, China
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Radar Type 6- Radar Waveform-12

Trial List
. Hopping .
Trial Id ¥;::r :?ﬁ:ﬁ PRI {ux) Puls;s g:ﬁzlng ieqn:tce :::;Ei:cy
(u=) per fop (kHz) :: Humber
. Downl oad . 3 9 ] 3 3a

LG 1 z : :

1] R283 B3ET ER16 BR43 Bd45
L BE32 B417 ERGE B265 BRgZ
10 E4ED EE4E E406 BE93 R385
15 B436 5388 RZRG EETS F344
20 BETE 5492 B317 BEEZ BE2T
25 EE1Z 5723 ER46G BERZ B350
30 5300 F4ER BRT4 R364 R495
35 E4E4 5710 EEZ21 RER4 B443
40 EE04 B&TE E3RD R407 B336
45 B595 5720 B6GE BRE0 5400
L1 E430 BEGT ET06 ER44 BdET
L1 E419 5289 E435 EERG EEOS
&0 E340 EEE4 E329 EERS B327
65 B386 BEG2 EE1D ERE0 B354
70 EERO BAET B3R6 RZR4 RETS
75 5420 5618 BEOT EE24 B2T5
80 BG33 E2E4 E424 ER34 B274
85 B4RE 5316 E415 R264 B455
a0 EE4T EEGE BE16 EROS B427
95 E44E EEGD BE36 B347 Bd432

A 1F, Building B, Zhucke Science Park, No, 180 Chongg;

Shenzhen STS Test S ervices C 0., Ltd. Tal: +86-755 3688 6288 Fax+86-T55 3688 6277  Hitp/iwww stsapp.com E-mail: stsgbstsapp.com

g Road, Hey u, Fuyong Sub-Disirict, Bao'an Distnct, Shenzhen, Guang Dong, China
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Radar Type 6- Radar Waveform-13

Trial List
. Hopping .
Trial Id ¥;::r :ﬁ:ﬁ PRI {ux) Puls]e[s g:l;l;lng ieqn:tce :'::lqi‘i:cy
{us) per fop (kHz) :: Humber
. Downl oad

T 1 z ; ;

1} RR3E RGOS R4RZ 704 REGS
5 574 5438 5650 54351 5324
10 B350 55334 EB44 413 B356
15 RERZ24 BRT3 491 k3ol R205
20 5352 B2EE 5E30 5406 B35
25 ER1G 5564 E4R1 RER0 REGE
30 422 G564 R412 R317 REOT
35 E318 5495 B326 B417 428
40 F4R4 55343 B459 BE&E Bd43
45 5356 5721 5387 5419 BEGE
50 R295 B4 7R RE53 R251 ER1G
56 R393 5495 BERT 713 B260
60 E470 ET24 BE4T B4TT EE31
|15 B2TE ERG4 BEOT BEE3 R2RE
T0 RROG G590 RESE RRZE R282
FL] 718 5535 BETE 2R3 4T
80 B335 5530 E4R0 BE3Z B268
B85 R497 BdAE 333 R366 338
a0 54354 591 EE51 5351 5260
95 Rd411 Bd4z R254 EE4E ERZTV

A 1F, Building B, Zhucke Science Park, No, 180 Chongg;

Shenzhen STS Test S ervices C 0., Ltd. Tal: +86-755 3688 6288 Fax+86-T55 3688 6277  Hitp/iwww stsapp.com E-mail: stsgbstsapp.com

g Road, Hey u, Fuyong Sub-Disirict, Bao'an Distnct, Shenzhen, Guang Dong, China
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Radar Type 6- Radar Waveform-14

Trial List
. Hopping .
Trial Id ¥;::r :ﬁ:ﬁ PRI {ux) Puls]e[s g:l;l;lng ieqn:tce :'::lqi‘i:cy
{us) per fop (kHz) :: Humber
. Downl oad 4 . 3 3 ] 3 28

T 1 : ; ;

1} k318 5360 R355 k390 EROS
5 5338 5564 5250 EE94 BEZ258
10 B3zl ERA5 EESE EE11 B407
15 RE12 5roa 407 E724 R4B7
20 263 5435 5471 5398 5308
25 Eg9l [ =I51E RZva E¥z20 RdEd
30 RER0 5368 ER3Z2 R254 ER1G
35 E535 417 5310 BE3Z BI85
40 EERT B5GS BEOZ BES3 E3R3
45 5563 5270 BROZ 5714 5351
50 RI6Z 5534 B4RT RE05 E711
56 B33V G507 E4RZ B3TZ ET0&
60 atele E414 B394 EETE 5303
|15 EET4 BE15 702 BB33 B34
T0 R458 BdAE 475 RRSE RESS
FL] BE3TV 5475 293 5402 5387
80 E716 G445 RZ66 RZR4 B3TT
B85 R401 BE2T EA4h RE3Z2 ER33
a0 EERT EEiE1 298 5320 5338
95 ER9T7 ER15 R0 R2GZ EE43

A 1F, Building B, Zhucke Science Park, No, 180 Chongg;

Shenzhen STS Test S ervices C 0., Ltd. Tal: +86-755 3688 6288 Fax+86-T55 3688 6277  Hitp/iwww stsapp.com E-mail: stsgbstsapp.com
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Radar Type 6- Radar Waveform-15

Trial List
. Hopping .
Trial Id ¥;::r :ﬁ:ﬁ PRI {ux) Puls]e[s g:l;l;lng ieqn:tce :'::lqi‘i:cy
(us) ver Yor | {}) n Fomher
. Downl oad : ) 5 g N - 37

T 1 z ; ;

1} RET3 RGOS R374 RER1 R2R3
5 5330 5358 53355 5660 5360
10 B30 G454 BEZ6 E706 B4Z5
15 RE03 B2R5 Ra&0O0 204 RETE
20 271 5504 412 5457 5451
25 EEES E540 R35Z2 R450 B2T8
30 EROA BR35 R32% 272 ER33
35 B336 [t BEOS BES1 B260
40 R252 G495 BETT Rd41 Bd45
45 Bd4F 5452 R2B0 BREE B2ET
50 R404 BEZT EB10 BE33 EERS
56 E319 EER34 RERa R3z20 B408
&0 EERZ E3E1 EETT EETS B435
|15 R405 G504 BEZ0 342 BER1
T0 REES 5368 RZ54 REd7 EROO
FL] EET4 53515 252 5351 45T
80 ERZZ BR300 BE9T EvOl E3TE
B85 ER1R G444 EBS1 REZ24 R365
a0 EE35 5275 EG41 5371 EBET
95 B3GRV ERRZ B493 BE&0 RE0S

A 1F, Building B, Zhucke Science Park, No, 180 Chongg;

Shenzhen STS Test S ervices C 0., Ltd. Tal: +86-755 3688 6288 Fax+86-T55 3688 6277  Hitp/iwww stsapp.com E-mail: stsgbstsapp.com
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Radar Type 6- Radar Waveform-16

Trial List
. Hopping .
Trial Id ¥;::r :ﬁ:ﬁ PRI {ux) Pal 5;[5 g:l;l;lng ie qn:tce :'::lqi‘i:cy
{us) per fop (kHz) :: Humber
. Downl oad

T 1 : ; ;

1} RZRA BdE0 RZ60 RE1R ERTO
5 422 53511 5410 5348 EEGT
10 EEEL B2T3 BEST B4Z6 445
15 RE91 5382 703 R334 R398
20 B2T8 B5 70 5353 5473 454
25 EERT G492 B455 EES4d E313
30 RE4h BR2R R253 R437 RE85
35 EE34 535341 s B377 413
40 EETL 5335 B350 B3Ta ER91
45 5444 5411 5705 BEAT 5268
50 R4RT ER14 RZ59 R334 RE04
56 R405 5367 RE03 R263 RERE
60 EE43 BEG1 E2E9 5333 ET15
|15 BRZT BdE8 E640 Re00 EROS
T0 RETE BER1 R4R0 REGS EREO
FL] 5321 B513 EE02 542 BETE
80 4TS 5458 RZ06 RE05 REZ24
B85 RERZ24 G435 R354 ER30 R470
a0 5506 5325 EEEE 5439 5375
95 R450 G574 BES3 R25Z2 EBTS

A 1F, Building B, Zhucke Science Park, No, 180 Chongg;

Shenzhen STS Test S ervices C 0., Ltd. Tal: +86-755 3688 6288 Fax+86-T55 3688 6277  Hitp/iwww stsapp.com E-mail: stsgbstsapp.com
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Radar Type 6- Radar Waveform-17

Trial List
. Hopping .
Trial Id ¥;::r :ﬁ:ﬁ PRI {ux) Puls]e[s g:l;l;lng ieqn:tce :'::lqi‘i:cy
(us) ver Yor | {}) n Fomher
. Downl oad i : 3 g ; 3 37

T 1 z ; ;

1} RR11 BE9s RET1 k301 R31R
5 454 5333 5455 5396 492
10 B3V 5705 ezl B470 E304
15 RROS 5331 R2G7 ER33 RE6R
20 264 5391 EE5E 427 5345
25 Rd4l B591 RE5E B347 BEST
30 414 G715 RA0G R4Ra F3h4
35 R430 B312 E5458 BEE3 BEg2
40 2Tl ER40 B317 R3RG E715
45 BEE5 B276 R3l6 5413 BE40
50 ER10 =51 B497 BERS E4R0O
56 ER94 G592 B3v0 B3G7 ERZZ2
&0 434 5328 ER4T 5383 B412
|15 R366 ER45 EB44 R405 Rd45
T0 R2R3 B2GE RRd4s 471 RdEZ
FL] 5355 5451 57192 ot Bi533
80 E494 ERRZ RZ97 EEZ1 B250
B85 R438 G551 ER43 EE6R 474
a0 B2T8 B505 5375 E61% V12
95 ERZ23 B2RT EE41 BEOT B261

A 1F, Building B, Zhucke Science Park, No, 180 Chongg;

Shenzhen STS Test S ervices C 0., Ltd. Tal: +86-755 3688 6288 Fax+86-T55 3688 6277  Hitp/iwww stsapp.com E-mail: stsgbstsapp.com
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Radar Type 6- Radar Waveform-18

Trial List
. Hopping .
Trial Id ¥;::r :ﬁ:ﬁ PRI {ux) Puls]e[s g:l;l;lng ieqn:tce :'::lqi‘i:cy
{us) per fop (kHz) :: Humber
. Downl oad

T 1 : ; ;

1} R291 Bdi3 REOT R4EZ RE3E
5 5503 5265 BE50 674 5328
10 B2T4 55341 491 B39 BE36
15 434 5332 k306 RET3 R430
20 5400 &711 293 5419 317
25 B35l 52hd R303 BETZ E345
30 RE11 G545 RA19 R403 ER41
35 EB9S EREE BBZ3 BE33 B4
40 RE47 =5 B3R89 374 BdES
45 BEAE 5516 5R39 BF06 BEaE
50 394 B312 BEd6 RE&1 493
56 ER43 ERGS BZT3 B47E B2TE
60 E45E BEG4 E403 ERE0 EE18
|15 B335 B3l B4355 REzZ8 R4z4
T0 k311 5505 R34 R4R0 k310
FL] 5290 5540 5410 5609 5333
80 RdE1 B2TE EB15 BETZ BEz0
B85 EROA G252 R342 k330 RT3
a0 5718 EEET BB1T 5601 5705
95 R295 ERZR B405 R304 REG2

A 1F, Building B, Zhucke Science Park, No, 180 Chongg;

Shenzhen STS Test S ervices C 0., Ltd. Tal: +86-755 3688 6288 Fax+86-T55 3688 6277  Hitp/iwww stsapp.com E-mail: stsgbstsapp.com
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Radar Type 6- Radar Waveform-19

Trial List
. Hopping .
Trial Id ¥;::r :ﬁ:ﬁ PRI {ux) Puls]e[s g:l;l;lng ieqn:tce :'::lqi‘i:cy
{us) per fop (kHz) :: Humber
B pownload  fE : 3 ' 3 34

T 1 z ; ;

1} RR4A 5702 RR43 REZ3 R3TV
5 G545 B2a0 5635 5265 5335
10 BERT ERE0 R315 4358 ER1Z
15 R383 G258 Rd40 ERo4 RES1
20 5596 5273 5542 5373 ER0Z
25 Egz20 BE22 EB15 E415 B3935
30 R289 G528 EER&0 k336 R3T2
35 R253 5494 B357 EB10 424
40 ET06 EERT1 R351 B435 B4 T8
45 Bd42 B519 B455 B39z B280
50 R252 29T BETR E7l6 EROO
56 BR800 B2TE Bd54 BETZ E305
&0 EETT E401 E390 E447 E4R0
|15 B80S 55334 BEOT EE15 EEZ4
T0 R28h B3z2 R430 R4353 REZ1
FL] BEEE &718 EE52 EBZE EE1E
80 R292 452 EESE R307 B254
B85 R295 G474 R4 R399 E7i0
a0 5280 5353 5E02 5303 ERAT
95 R407 425 BESZ BETE E300

A 1F, Building B, Zhucke Science Park, No, 180 Chongg;

Shenzhen STS Test S ervices C 0., Ltd. Tal: +86-755 3688 6288 Fax+86-T55 3688 6277  Hitp/iwww stsapp.com E-mail: stsgbstsapp.com
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Radar Type 6- Radar Waveform-20

Trial List
. Hopping .
Trial Id ¥;::r :ﬁ:ﬁ PRI {ux) Puls]e[s g:l;l;lng ieqn:tce :'::lqi‘i:cy
{us) per fop (kHz) :: Humber
. Downl oad

T 1 z ; ;

1} R704 BdAE 473 R309 RRAT
5 BEET G550 5710 5428 B35
10 EREE BSTH R356 BE34 B33
15 471 5318 ER43 422 311
20 EE9Z B5E5 EG41 5443 5390
25 EEES 5380 BEZZ E444 E435
30 RER3 BRE5 k300 ER37 REGT
35 R3z26 EREE EE0S [t EEBZ1
40 R263 5514 REO9 REO4 ERZ8
45 5403 5528 BEZE 5393 BETZ
50 B343 B545 B3353 R356 EROZ
56 RE&0 G555 RER4 R45E BETT
60 5338 5328 E454 B26E0 EE15
|15 R403 5347 BB 396 EERR
T0 RR1R BRTH ) RRZT R357
FL] 261 = 291 BERO BE02
80 R439 B2RT B3v0 RE9Z B495
B85 ER1Z2 G487 719 R401 RERO
a0 5335 5402 RZEE ot V22
95 R364 5493 BETE EB10 Ev00

A 1F, Building B, Zhucke Science Park, No, 180 Chongg;

Shenzhen STS Test S ervices C 0., Ltd. Tal: +86-755 3688 6288 Fax+86-T55 3688 6277  Hitp/iwww stsapp.com E-mail: stsgbstsapp.com
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Radar Type 6- Radar Waveform-21

Trial List
. Hopping .
Trial Id ¥;::r :ﬁ:ﬁ PRI {ux) Puls]e[s g:l;l;lng ieqn:tce :'::lqi‘i:cy
{us) per fop (kHz) :: Humber
. Downl oad 2 . 3 3 ] 3 B

T 1 : ; ;

1} Rd54 5705 R41k R470 R385
5 5351 5702 5310 B9l E3T1
10 R497 B2E5 454 R364 EER4
15 EERG G445 BAd6 R3v0 ERO3
20 5500 5358 RERZ RERE 415
25 EERE BdZ1 E4RE RZR1 Bd53
30 4TV BR4Z ER43 R418 311
35 5390 5454 BETE EEO1 B4Z2
40 R435 G574 447 R264 ERZE
45 5337 BA03 BE03 5451 BEZ5
50 BRZE B542 B354 B47TE BT03
56 EROTV 5401 RERE B495 B305
60 E45E B619 E&30 B326 E414
|15 F34b G492 RZ5E R315 B2T3
T0 RRST BR300 R711 RE1R REGS
FL] 5538 B5 70 BBZEZ BE33 Bi591
80 R3I6T BE25 R351 BE&L 412
B85 RE32 G718 ERG2 R236 R285
a0 EER3 5514 5322 5261 465
95 EE41 Bdi53 EET4 BETL B4RS

A 1F, Building B, Zhucke Science Park, No, 180 Chongg;

Shenzhen STS Test S ervices C 0., Ltd. Tal: +86-755 3688 6288 Fax+86-T55 3688 6277  Hitp/iwww stsapp.com E-mail: stsgbstsapp.com
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Radar Type 6- Radar Waveform-22

Trial List
. Hopping .
Trial Id ¥;::r :ﬁ:ﬁ PRI {ux) Puls]e[s g:l;l;lng ieqn:tce :'::lqi‘i:cy
{us) per fop (kHz) :: Humber
. Downl oad

T 1 : ; ;

1} R2Rd GRS R3R1 RE31 RERS
5 5393 BEZT 5355 BETR EETE
10 R4Z5 ERZS EE3E EE44 EETR
15 RE47 BRTZ R2vd F41R RE95
20 5508 425 BE55 V22 5358
25 EE44 5370 R36E EB1T7 EE16
30 ERZ28 BRO0 RA33 R453 RE85
35 EE03 [t REQT 5348 EEB13
40 EETY EROS BEZ3 BEdd B45E
45 5591 5412 BETE 5495 5398
50 B343 5435 REG4 BEZE R4R1
56 BRSS9 Bdi52 E315 R250 EEGd
60 5303 BGZ25 B336 BE15 E204
|15 BE30 5702 RESE EE9G E345
T0 RETO 5530 RER&D RR91 REOT
FL] 5593 5455 47T 5407 EE45
80 BTzl 5405 R40Z2 EEZE EERZ
B85 Ra81 G433 R340 R326 RE0S
a0 5494 5564 54599 5423 465
95 ER15 ERRS BES2 716 E715

A 1F, Building B, Zhucke Science Park, No, 180 Chongg;

Shenzhen STS Test S ervices C 0., Ltd. Tal: +86-755 3688 6288 Fax+86-T55 3688 6277  Hitp/iwww stsapp.com E-mail: stsgbstsapp.com
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Radar Type 6- Radar Waveform-23

Trial List
. Hopping .
Trial Id ¥;::r :ﬁ:ﬁ PRI {ux) Puls]e[s g:l;l;lng ieqn:tce :'::lqi‘i:cy
{us) per fop (kHz) :: Humber
. Downl oad . 3 3 ] 3 35

T 1 : ; ;

1} RR14 5705 RZ57 RESh FRO1
5 5435 G545 5450 5442 5407
10 REBE B515 EETE REE8 ERSS
15 RE38 G595 R3vT R41Z ERa1
20 5706 5338 5352 5432 59T
25 B3&T ERES B4R RERS B417
30 R4R7 B3T3 RT71Z2 R403 REdR
35 R430 EREE B350 5360 E3R2
40 RE&0 5323 RERZ BEZ20 EBTS
45 5465 5299 5470 5634 5285
50 B2T4 5458 RETE R348 B295
56 R&50 415 453 EB1Z E2R1
60 ET13 E474 BEAT BAE3 E453
|15 R252 5435 715 BEEG B34
T0 R394 BR14 RERE RE33 R405
FL] BEGT EE54 53358 5545 BEZ3
80 E490 =555 EE1Z R309 B408
B85 RE9d BR2R 409 R443 R204
a0 EET4 5332 EEE2 5370 5435
95 4TV 415 EE4Z B457 B35

A 1F, Building B, Zhucke Science Park, No, 180 Chongg;

Shenzhen STS Test S ervices C 0., Ltd. Tal: +86-755 3688 6288 Fax+86-T55 3688 6277  Hitp/iwww stsapp.com E-mail: stsgbstsapp.com
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Radar Type 6- Radar Waveform-24

Trial List
. Hopping .
Trial Id ¥;::r :ﬁ:ﬁ PRI {ux) Puls]e[s g:l;l;lng ieqn:tce :'::lqi‘i:cy
(us) ver Yor | {}) n Fomher
. Downl oad 24 : 3 g ; 3 og

T 1 z ; ;

1} R294 BdTE RESE R351 7zl
5 4TV EET4 B35 EE05 Bi514
10 RE6S BRGE BE1T R3IGT B2R1
15 R3b1 5383 EROG RE04 ERZTV
20 5560 G547 5328 5335 545
25 ER90 5455 RT0O0 R403 414
30 ER38 5388 703 k309 ERT1
35 E364 ERO3 BZv4 REEE E365
40 R261 417 EE1T R405 Bd45
45 Rag2 BB28 BEET B6595 BE3T
50 Y17 5393 B3v0 BER3 B33l
56 BR800 5270 RE39 BE1Z ER1R
&0 E3T6 EGET E269 RZR2 BETT
|15 EESE B542 RERE BE36 EB43
T0 R4RE B4 TH REZ3 k400 Rdd4
FL] 5301 B37E 5428 5341 EETE
80 R290 5318 [t L B347 BEZT
B85 R348 G470 EESE 432 RE25
a0 EETE G447 BETE BERZ 465
95 R4E8 5565 R3Z21 R3Z25 RETE

A 1F, Building B, Zhucke Science Park, No, 180 Chongg;

Shenzhen STS Test S ervices C 0., Ltd. Tal: +86-755 3688 6288 Fax+86-T55 3688 6277  Hitp/iwww stsapp.com E-mail: stsgbstsapp.com
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Radar Type 6- Radar Waveform-25

Trial List
miaa Bede  BRR g mles  Bemine soqal, i
ype (as) per Hop sy Lemgth il
. Download A3 : 333.3 0, 3333 32

L |0 1 z : :

0 E4ET E711 B34 EE42 EE63
5 E616 E596 E610 E6T1 £346
10 E599 E371 E658 EEG2 £635
15 £330 E3a1 EAGH E453 E321
20 E535 E351 E5G3 E417 5305
275 E586 E45 E318 E2a0 EE22
30 E36d E7Gr 5706 E476 E445
35 E62 EZ57 EG56 E663 E505
40 E674 E65T EE14 E334 £425
45 E465 £489 E26E E437 5404
50 E396 E373 BG4 EE&1 E324
55 E368 E62E EET1 E399 £329
60 EEE7 E347 EGT7 E2T1 E452
65 E541 EE76 £33 B0 E250
70 E261 E4EE EE19 EE02 E575
75 E525 E604 E652 E613 5700
80 E435 E400 EG0D E331 £635
85 E365 Bz E2G0 EE95 E350
90 E382 E407 E695 EE46 5653
95 E607 E7673 EG55 EE50 E453

A 1F, Building B, Zhucke Science Park, No, 180 Chongg;

Shenzhen STS Test S ervices C 0., Ltd. Tal: +86-755 3688 6288 Fax+86-T55 3688 6277  Hitp/iwww stsapp.com E-mail: stsgbstsapp.com
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Radar Type 6- Radar Waveform-26

Trial List
. Hopping .
Trial Id ¥;::r :ﬁ:ﬁ PRI {ux) Puls]e[s g:l;l;lng ieqn:tce :'::lqi‘i:cy
(us) ver Yor | {}) n Fomher
. Downl oad : 3 g ; 3 a0

T 1 z ; ;

1} R71Z2 B4 TR RETO R703 R30S
5 ity EEZ1 5655 5358 Bi550
10 R433 B2RT [as) RE5Z2 RERE
15 427 BROS ERG2 R493 RE10
20 5446 420 BBZ6 5409 5281
25 B3TT 5380 Bd74 393 EER&
30 R408 B5RS R378 k316 721
35 BRET 5275 BEZE B431 B5T4
40 Rd41 ER31 EE1E B4zZ RE0S
45 RZ63 5403 BER45 ER47 B316
50 324 B250 BETZ RE39 ER4Z2
56 EETL 5204 EERE 347 494
&0 EE0Z2 E5E4 E&00 Bge2 BEES
|15 BEGE = R311 414 BEE1
T0 R3RZ &ril R351 R334 R385
FL] 5451 B2ad B985 BEEE EBEE
80 E424 BTZ23 R451 REZ24 ERGR
B85 k300 5328 R331 RRO7 ERO5
a0 524 535365 EG45 BETY 5435
95 EYO7 ERGS RES1 RE36 ER3T

A 1F, Building B, Zhucke Science Park, No, 180 Chongg;

Shenzhen STS Test S ervices C 0., Ltd. Tal: +86-755 3688 6288 Fax+86-T55 3688 6277  Hitp/iwww stsapp.com E-mail: stsgbstsapp.com
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Radar Type 6- Radar Waveform-27

Trial List
. Hopping .
Trial Id ¥;::r :ﬁ:ﬁ PRI {ux) Puls]e[s g:l;l;lng ieqn:tce :'::lqi‘i:cy
(us) ver Yor | {}) n Fomher
. Downl oad 2T : 3 g ; 3 31

T 1 z ; ;

1} R49Z GTid RROG R359 REZR
5 &¥00 543 RZ55 BRZEZ 5382
10 R364 BERZ1 RZ5h 47T BE50
15 R418 5535 RASZ R3Z27 Rd4R4
20 EE36 == 5495 G254 5298
25 BEZ2T ERG4 BRSO R445 BEdZ
30 RE6L BRG4 ER41 REZ24 R368
35 324 EEG4 EESE RZ30 B514
40 E4R3 ERER RE05 BETO R291
45 B3 B3vl BERE9 BR34 B2T3
50 RE90 G494 R36E R452 BYOV
56 R4l ER13 BERT RERS EEd4
&0 E486 E426 EE35 BE11 EB1G
|15 E515 BE554 454 BE9T BERS
T0 R3T4 5420 RZRE Rzl FRES
FL] BEa1 5355 RZ5Z 5696 B297
80 EgZ1 5708 E439 BETZ E304
B85 RE16 5368 491 F47h R34l
a0 5530 53515 RZ51 5330 ER18
95 ER3T 5362 RE4E EEZ24 B3Z5

A 1F, Building B, Zhucke Science Park, No, 180 Chongg;
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Radar Type 6- Radar Waveform-28

Trial List
. Hopping .
Trial Id ¥;::r :ﬁ:ﬁ PRI {ux) Pal 5;[5 g:l;l;lng ie qn:tce :'::lqi‘i:cy
{us) per fop (kHz) :: Humber
. Downl oad . 3 3 ] 3 31

T 1 z ; ;

1} R2T2 B4 TE RR39 RERO R3T0
5 BEET EEEE 5360 it EEER
10 R296 5310 R306 BETE E701
15 EROA BRET R320 R491 ER18
20 452 5555 EE0S 5490 5702
25 EE31 BE25 R36E RE95 REZ24
30 E717 5401 716 R264 R293
35 EEBRTY B9 RE5Z BEOZ BG4
40 E319 5391 B3350 RE0Z B495
45 5271 5336 BEA3 5424 L
50 R410 G445 RZ56 342 31TV
56 294 B5T0 BES4 B453 B4E0
60 B387 B311 5349 E430 E415
|15 R2RE BE51 BEST BE&0 EERZ
T0 R3R3 BRTE RRS3 RES3 Rdid
FL] B0V 5350 372 5605 5368
80 R352 R4 T R351 B3T1 ER1G
B85 R38b 721 R2od 341 RE12
a0 5378 B5Z1 5352 5457 292
95 EE34 5497 412 374 ERGT

A 1F, Building B, Zhucke Science Park, No, 180 Chongg;

Shenzhen STS Test S ervices C 0., Ltd. Tal: +86-755 3688 6288 Fax+86-T55 3688 6277  Hitp/iwww stsapp.com E-mail: stsgbstsapp.com
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Trial List
o Hopping o o
reig Ta (Bedr(RlaR |maroe) [Pilss gre  |Semeace |p il
{us) (kHz) (== Humher
. Download

e | : 2 s ‘

1} B430 BYIT B4 75 Yl BEET
L B406 5490 5435 B2T6 B321
10 B604 BET4 G444 h285 BTzl
15 EBad Bd14 B326 BEE36 B3T3
20 B346 BER45 =1 BETE B419
25 B4 78 EEES B327 BE6S B529
30 B4Z0 BET4 BEE19 EERS B432
35 bG48 5455 BB12 BEE13 B433
40 R40Z R3Z9 BETO EEa9 B331
45 Bz2B1 BEZ4 B47T BZ66 B2E6
50 BEZ25 5317 5431 BB1G BEz1
55 BER3 279 5365 5343 BEE14
60 b434 BE5R0 BEET 5413 BE09
65 B4a1 BEE0 5371 EE45 BE65
70 Bz91 BT Bzha B335 B436
fi B425 ER25 BE13 5451 E259
80 EB49 B309 BELZ BE9E B&51
85 BBl B4ZZ BE40 B356 BE29
90 BEB03 Bdd5 5266 Bd52 B540
95 B4Z7 B3TT B457 B3935 B307

A 1/F, Building B, Zhuoke Science Park, No, 180 Ghongging Road, He u, Fuyong Sub-District, Bao'an District, Shenzhen, Guang Dong, China
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3.2.5 DFS Test photo

3% % 3K % X END OF THE REPORT 3¢ 3% 3% 3% 3%
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